CONTENTS-FRAME GROUP

F00-1 F00-2 FO1
ENGINE MOUNTING PARTS CVTAIRPIPE LOCK KIT

RahHIRE A/ ENGINE MOUNTING PARTS CVTER{E/ CVT AIR PIPE HAILOCKKIT

F02 Fo3 F04-1
MUFFLER FRAME FRONT PLASTICS

[ ] [ mmpkmoweUSTeS

AR MUFFLER == 1:4

o
agor e F\%

v Vi
F04-3 F04-4 F04-5
MIDDLE PLASTICS REAR PLASTICS
[ emppoE s L

F04-6 FO5-1 F05-2
BOTTOM PLASTICS FRONT SUSPENSION FRONT SHOCK ABSORBER

[EBRHFBOTTOM PLASTICS BB/ FRONT SUSPENSTON WER/ ROV SUPENSION |

4




CONTENTS-FRAME GROUP

F05-3
FRONT SUSPENSION

F04-3-V1

MIDDLE PLASTICS

F06-2

REAR SHOCK ABSORBER

HER/ POV SISPESION |

B/ REAR SUSPRASTON

JRRE/ RER SUSPRASTON

F06-3 Fo7 FO8
REAR SUSPENSION FRONT WHEEL BRAKE SYSTEM
JEB/ REAR SUSPENSION B4/ FRONT WHEEL RB RAESTSTEN
F10 F11 F12

STEERING SYSTEM (EPS)

REAR WHEEL

HAFH(EPS) STEERING SYSTEM(EPS) ‘

JFH/REAR WHEEL

SEAT

F15-

1-V1

ELECTRIC SYSTEM

F15-1-V2E

LECTRIC SYSTEM

FI3BRISEAT

4B A% ELECTRIC SYSTEM

&

1% R4/ ELECTRIC SYSTEM




CONTENTS-FRAME GROUP
F15-2-V1 F15-2-V2 F15-3
TOWING WINCH TOWING WINCH FUEL INJECTION SYSTEM
82/ TOWING WINCH Wit A4/ FUEL INJECTION SYSTEM

S48 TOWING WINCH

F16 F17 F18
LIGHTS DASHBOARD COOLING SYSTEM
ATAIIGHTS {12/ DASHBOARD #HEH) COOLING SYSTEM
=Y
~
B
s
— 3
? 2 ' s
YN i, . .
W
F19-1-A F19-1-B DECAL
DECAL (NEBULA BLACK) (GALAXY GREY) DECAL (NEW ROYAL BLUE)
SBWVA M TE S M-%M SBWVAMEWTE 8 M- SBWVAME RITE 2 -2
ﬁllEES
F19-2-A F19-2-B F13-1-B
WARNING LABEL (CA) SEAT (HEATING EQUIPMENT)

M KCFB00SZ-2E X W&
| ‘ 2‘
| ‘ | ‘




CONTENTS-FRAME GROUP

F19-4-V1 F19-4-v2 F20
VEHICLE PLATE VEHICLE PLATE TOOLS
HALAITOOLS
DN
M
4
2
THEJANG CFUOTO PONER C0, 1. THEJANG CFMOTO PORER CO, LTD.
\ \ N -
S8 L' MADE N CHINA S MADE IN CHINA
W0
F23 F26-1 F26-2-V1
BUMPER BODY ACCESSORIES BODY ACCESSORIES
P23 RRITABUNPER | #45Hi+/BODY ACCESSORIES %KM/ BODY ACCESSORIES
®
F26-2-V2 F27 F28
BODY ACCESSORIES FRONT CV SHAFT REAR CV SHAFT
4§ HHF/ BODY ACCESSORIES | F2T %4t HIFRONT CV SHAFT 728 R AAMREAR OV SHAFT

DRIVETRAIN SYSTEM

F31
FRONT AXLE

F32
GEAR SHIFTING

i/ DRIVETRAIN SYSTEM

Hi#/FRONT AXLE

BHHLKIGEAR SHIFTING
E3




CONTENTS-FRAME GROUP

F19-4-V1 F19-4-v2 F20
VEHICLE PLATE VEHICLE PLATE TOOLS
HALAITOOLS
DN
M
4
2
THEJANG CFUOTO PONER C0, 1. THEJANG CFMOTO PORER CO, LTD.
\ \ N -
S8 L' MADE N CHINA S MADE IN CHINA
W0
F23 F26-1 F26-2-V1
BUMPER BODY ACCESSORIES BODY ACCESSORIES
P23 RRITABUNPER | #45Hi+/BODY ACCESSORIES %KM/ BODY ACCESSORIES
®
F26-2-V2 F27 F28
BODY ACCESSORIES FRONT CV SHAFT REAR CV SHAFT
4§ HHF/ BODY ACCESSORIES | F2T %4t HIFRONT CV SHAFT 728 R AAMREAR OV SHAFT

DRIVETRAIN SYSTEM

F31
FRONT AXLE

F32
GEAR SHIFTING

i/ DRIVETRAIN SYSTEM

Hi#/FRONT AXLE

BHHLKIGEAR SHIFTING
E3




CONTENTS—ENGINE GROUP

EOO0 EO1-1 E01-2
LONG BLOCK LEFT CRANKCASE ASSY RIGHT CRANKCASE ASSY
EIRHLEFT CRANKCASE ASSY ] HMAREIRIGHT CRANKCASE ASSY
=
7
/
|
. - // ?.
Vi
s
E01-3 EO1-4 E02-1
CVT CASE ASSY. LEFT CRANKCASE COVER ASSY CYLINDER HEAD COVER ASSY
CVTHHIICVT CASE ASSY EMHBHREILEFT CRANKCASE COVERASSY | “HEARFICYLINDER HEAD COVER ASSY

E02-2

CYLINDER HEAD NO.1 ASSY

CYLINDER BODY ASSY

E02-4
CAMSHAFT OF CYLINDER 1 ASSY

B L H1/CYLINDER HEAD N0. 1 ASSY

“{ATHICYLINDER ASSY

B 444 S RICAMSHAFT OF CYLINDER 1 ASSY

E02-5-A

INTAKE MANIFOLD ASSY (FOR FUEL VAPO SYSTEM)

E02-5-B
INTAKE MANIFOLD ASSY (WHITOUT FUEL VAPO SYSTEM)

CYLINDER HEAD NO.2 ASSY

HTHUNTAEMANFOLDASSY |

SHHINTAKE MANIFOLD ASSY

wal

, o




CONTENTS—ENGINE GROUP

E02-7 EO3 E04
CAMSHAFT OF CYLINDER 2 ASSY MAGNETO ASSY.(EPS) CRANKSHAFT & CONNECTING ROD & PISTON ASSY
FALFSHHBICANSHAFT OF CYLNDER 2ASSY TEFEMAGNETO ASSY RS 55 CONECTNG RO PSTONASY

EO5

E06-1
CVT ASSY

TRANSMISSION SYSTEM(1)

E06-2
TRANSMISSION SYSTEM(2)

CVTERICVT ASSY

BEBARY (1) TRANSMISSION SYSTEM (1)

"o

BELERY (2) IGEARSHIFT ASSY (2)

EO06-3 EO07-1 E07-2
TRANSMISSION SYSTEM(3) OIL PUMP ASSY OILCOOLING SYSTEM
RETLRA (3) MRANSHISSION SYSTEN (3)] BHAHHOL PUNP ASSY WARHIOL CO0LNGASST
5 i WARKTHY
q%

n—e

E08 E09 E29
WATER PUMP ASSY. STARTING SYSTEM ENGINE GASKET SET
EOB AGHAWATER PUNP ASSY E09 RAABSTARTING SYSTEM E29 Bt AAENGINE GASKET SET
- 1
e
il
0 "6
b S
E30

ENGINE OIL SEAL &O-RING SET

Ratfl e RIEHERAENGINE OIL SEALBO-RING SET




REMERA 4! ENGINE MOUNTING PARTS

FOO-1 ENGINE MOUNTING PARTS

Item No. Parts Number Parts Name(EN) Qty Specification

01 5BWV-000200-5000 FRONT BRACKET, ENGINE 1

02 30006-102020810 BOLT M10x1.25x20 2 M10x1.25x20
03 30001-102170110 BOLT M10x1.25x170 1 M10x1.25x170
04 30204-102810 NUT M10x1.25 3 M10x1.25
05 5BWV-000110-5000 LH DAMPING SLEEVE, ENGINE 2

06 30006-102110110 BOLT M10x1.25x110 1 M10x1.25x110
07 30204-102110 NUT M10x1.25 2 M10x1.25
08 5BWV-000120-5000 RH DAMPING SLEEVE, ENGINE 2

09 30006-102140810 BOLT M10x1.25x140 1 M10x1.25x140
10 5BWV-030080-5000 FRONT BRACKET, ENGINE 1




CVTHRE/ CVT AR PIPE

Y
FO0-2 CVT AIR PIPE
Item No. Parts Number Parts Name(EN) Qty Specification
01 5BWV-000201-5000 CVT AIR INLET PIPE 1
02 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 1
03 5BWV-002102-5000 JOINT, CVT AIR INLET PIPE 1
04 9010-000105 A-TYPE SCREW CLAMP 78-101 6 78-101
05 5ASV-002002-6000 AIR INLET PIPE JOINT, CVT 1
06 5BWV-000202-5000 AIR OUTLET PIPE, CVT 1
07 5BWV-000205-5000 AIR INLET PIPE, AR FILTER 1
08 9010-020007 A-TYPE SCREW CLAMP 1 50-70




BLRILOCK KIT |

Vi

FO1 LOCK KIT

Item No. Parts Number Parts Name(EN) Qty Specification
01 5ASV-011000-6000 LOCK KIT 1
01 5ASV-011000-6001 LOCK KIT 1
02 5ASV-011070-6000 BLANK KEY 1
03 30107-060012410 SCREW M6x12 2 M6x12




#5 W7 % MUFFLER

FO2 MUFFLER

Item No. Parts Number Parts Name(EN) Qty Specification
1 0HUO-176000 OXYGEN SENSOR 2
2 5BWV-021103-5000 HEAT INSULATOR 3, FRONT EXHAUST PIPE 1
3 5BWV-021104-5000 HEAT INSULATOR 4, FRONT EXHAUST PIPE 1
4 9010-020007 A-TYPE SCREW CLAMP 2 50-70
5 8010-020001 NUT M8, MUFFLER JOINT 4 M8
6 5BWV-021100-5000 FRONT EXHAUST PIPE ASSY 1
7 5BWV-021101-5000 HEAT INSULATOR 1, FRONT EXHAUST PIPE 1
8 5BWV-021102-5000 HEAT INSULATOR 2, FRONT EXHAUST PIPE 1
9 7030-021305 SCREW CLAMP, A-TYPE 4
10 0800-022300 BUSHING, EXHAUST PIPE 2
11 5BWV-020009-5000 HEAT INSULATOR, CABLE 1
12 30309-060900 WASHER 16
13 30006-060012810 BOLT M6x12 15 M6x12
14 9AWA-021001 SPRING, MUFFLER 4
15 9AWA-021005 BUSHING 4
16 9AWA-021002-10000 BOLT M8x55 4 M8x55
17 9AWA-021004-00001 GRAPHITE RING, BIG 2
17 9AWA-021004-00002 GRAPHITE RING, BIG 2
18 5BWV-021200-5000 REAR EXHAUST PIPE ASSY 1
19 5BWV-021201-5000 HEAT INSULATOR 1, REAR EXHAUST PIPE 1
20 5BWV-021202-5000 HEAT INSULATOR 2, REAR EXHAUST PIPE 1
21 5BWV-020010-5000 HEAT INSULATOR, EXHAUST PIPE 1
22 30006-060016810 BOLT M6x16 1 M6x16
23 5BWV-020005-5000 ADAPTER BRACKET 2 1
24 5BWV-020004-5000 ADAPTER BRACKET 1 1
25 30006-103020810 BOLT M10x20 2 M10x20
26 5BWV-020003-5000 HEAT INSULATOR, CARGO BOX 1
27 5BWV-021300-5000 MUFFLER ASSY 1
27 5BWV-021300-5200 MUFFLER ASSY 1
28 5BWV-021301-5000 HEAT INSULATOR, MUFFLER 1
29 30306-060800 WASHER 6 5 6
30 30303-060900 WASHER 5 6
31 A000-040702 INNER HEX SCREW M6x12 10 M6x12
32 5BY2-021001 SEAL GASKET 1
33 5BWV-021350-5000 SPARK ARRESTER 1
34 30206-060500 CAP NUT 3
35 5BWV-020008-5000 REAR HEAT INSULATOR, MUFFLER 1
36 5BWV-020007-5000 FRONT HEAT INSULATOR, MUFFLER 1
37 30006-102070810 BOLT M10x1.25x70 1 M10x1.25x70
38 30006-080065810 BOLT 1 M8x65
39 9010-050500 CUSHION SLEEVE 1
40 9CR6-020020 MOUNT ASSY, MUFFLER 1
41 30204-102110 NUT M10x1.25 1 M10x1.25
42 9CR6-020003 WIRE WASHER 2
43 7020-020001 LINER, MUFFLER 1
44 30204-080810 NUT M8 2 M8
45 5BWV-020006-5000 RUBBER HANGING PART 1
45 5BWV-020006-5001 RUBBER HANGING PART 1
46 30006-080040810 BOLT M8x40 1 M8x40
47 5BWV-020002-5000 LOWER HEAT INSULATOR, MUFFLER 1




#5 W7 % MUFFLER

FO2 MUFFLER

Item No. Parts Number Parts Name(EN) Qty Specification
1 0HUO-176000 OXYGEN SENSOR 2
2 5BWV-021103-5000 HEAT INSULATOR 3, FRONT EXHAUST PIPE 1
3 5BWV-021104-5000 HEAT INSULATOR 4, FRONT EXHAUST PIPE 1
4 9010-020007 A-TYPE SCREW CLAMP 2 50-70
5 8010-020001 NUT M8, MUFFLER JOINT 4 M8
6 5BWV-021100-5000 FRONT EXHAUST PIPE ASSY 1
7 5BWV-021101-5000 HEAT INSULATOR 1, FRONT EXHAUST PIPE 1
8 5BWV-021102-5000 HEAT INSULATOR 2, FRONT EXHAUST PIPE 1
9 7030-021305 SCREW CLAMP, A-TYPE 4
10 0800-022300 BUSHING, EXHAUST PIPE 2
11 5BWV-020009-5000 HEAT INSULATOR, CABLE 1
12 30309-060900 WASHER 16
13 30006-060012810 BOLT M6x12 15 M6x12
14 9AWA-021001 SPRING, MUFFLER 4
15 9AWA-021005 BUSHING 4
16 9AWA-021002-10000 BOLT M8x55 4 M8x55
17 9AWA-021004-00001 GRAPHITE RING, BIG 2
17 9AWA-021004-00002 GRAPHITE RING, BIG 2
18 5BWV-021200-5000 REAR EXHAUST PIPE ASSY 1
19 5BWV-021201-5000 HEAT INSULATOR 1, REAR EXHAUST PIPE 1
20 5BWV-021202-5000 HEAT INSULATOR 2, REAR EXHAUST PIPE 1
21 5BWV-020010-5000 HEAT INSULATOR, EXHAUST PIPE 1
22 30006-060016810 BOLT M6x16 1 M6x16
23 5BWV-020005-5000 ADAPTER BRACKET 2 1
24 5BWV-020004-5000 ADAPTER BRACKET 1 1
25 30006-103020810 BOLT M10x20 2 M10x20
26 5BWV-020003-5000 HEAT INSULATOR, CARGO BOX 1
27 5BWV-021300-5000 MUFFLER ASSY 1
27 5BWV-021300-5200 MUFFLER ASSY 1
28 5BWV-021301-5000 HEAT INSULATOR, MUFFLER 1
29 30306-060800 WASHER 6 5 6
30 30303-060900 WASHER 5 6
31 A000-040702 INNER HEX SCREW M6x12 10 M6x12
32 5BY2-021001 SEAL GASKET 1
33 5BWV-021350-5000 SPARK ARRESTER 1
34 30206-060500 CAP NUT 3
35 5BWV-020008-5000 REAR HEAT INSULATOR, MUFFLER 1
36 5BWV-020007-5000 FRONT HEAT INSULATOR, MUFFLER 1
37 30006-102070810 BOLT M10x1.25x70 1 M10x1.25x70
38 30006-080065810 BOLT 1 M8x65
39 9010-050500 CUSHION SLEEVE 1
40 9CR6-020020 MOUNT ASSY, MUFFLER 1
41 30204-102110 NUT M10x1.25 1 M10x1.25
42 9CR6-020003 WIRE WASHER 2
43 7020-020001 LINER, MUFFLER 1
44 30204-080810 NUT M8 2 M8
45 5BWV-020006-5000 RUBBER HANGING PART 1
45 5BWV-020006-5001 RUBBER HANGING PART 1
46 30006-080040810 BOLT M8x40 1 M8x40
47 5BWV-020002-5000 LOWER HEAT INSULATOR, MUFFLER 1




Bi¥H £/ FRONT PLASTICS

FO4-1 FRONT PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification
1 5ASV-190001-6000 CFMOTO LOGO 1
2 5BWV-041041-5000-0BM00 FRONT TOP COVER 1 NEBULA BLACK
2 5BWV-041041-5000-0EC00 FRONT TOP COVER 1 ROYAL BLUE
2 5BWV-041041-5000-0HD00 FRONT TOP COVER 1 GALAXY GREY
3 5HY#-130002-1000 BACKREST DAMPING MAT 2
4 5BWV-041012-5000 MIDDLE NET 1
5 5BWV-041021-5000 HEADLIGHT PANEL 1
6 5BWV-040008-5000 INNER HEX BOLT M6x20 18 M6x20
7 8030-040800-00001 NUT CLIP M6 34 M6
8 5BWV-040001-5000 INNER HEX BOLT M6x14 11 M6x14
9 7020-040209 FIXING RUBBER BUSHING 2
10 5BWV-043041-5000 FRONT FENDER 1
10 5BWV-043041-5001 FRONT FENDER 1
11 9060-040310 PLASTIC CLIPS 22
12 5BWV-043043-5000 RUBBER PAD, FRONT FENDER 1
13 5BWV-043042-5000 FRONT FENDER, SMALL 1
13 5BWV-043042-5001 FRONT FENDER, SMALL 1
14 5BWV-043044-5100 EPS GUARD 1
15 5BWV-041061-5000 LH FRONT WIDENED FENDER 1
16 5BWV-040006-5000 INNER HEX SLEF-TAPPING SCREW ST4.8x40 12 ST4.8x40
17 5BWV-041051-5000 FRONT LH DECO PLATE 1
18 30301-060470 RETAINER 2
19 6WWV-046902-5000 INNER HEX SCREW M6x20 12
20 5BY0-040010 RUBBER SLEEVE 4
21 5BWV-041062-5000 RH FRONT WIDENED FENDER 1
22 5BWV-041052-5000 FRONT RH DECO PLATE 1
23 6KM#-040066-8001 SPONGE STRAP 2




§i 4R FRONT PLASTICS

FO04-2 FRONT PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification
1 5BWV-041032-5000 FRONT SERVICE COVER 1
2 5BWV-041031-5000 FRONT INNER LOCK PANEL 1
3 8030-040800-00001 NUT CLIP M6 23 M6
4 5BWV-040001-5000 INNER HEX BOLT M6x14 9 M6x14
5 5BWV-043011-5000 DASHBOARD UPPER BODY 1
6 5BWV-040008-5000 INNER HEX BOLT M6x20 8 M6x20
7 5BY0-040010 RUBBER SLEEVE 2
8 5BYV-041033-1000 RUBBER, SERVICE COVER 3
9 8010-000002 TOOL 5 ST4.2
10 5BWV-040015-5000 INNER HEX SLEF-TAPPING SCREW ST4.8x13 6 ST4.8x13
11 5BWV-043014-5000 SEAT STRAP, DRIVER STORAGE BOX 1
12 5BWV-043015-5000 SEAT STRAP, PASSENGER STORAGE BOX 1
13 5BWV-043013-5000 STORAGE BOX COVER, PASSENGER SEAT 1
14 5BWV-043017-5000 SERVICE COVER, SIWTCH 1
15 5BWV-043012-5000 STORAGE BOX COVER, DRIVER SEAT 1
16 5BWV-043031-5000 DASHBOARD LOWER BODY 1
16 5BWV-043031-5001 DASHBOARD, LOWER 1
17 5BWV-040015-5000 INNER HEX SLEF-TAPPING SCREW ST4.8x13 14 ST4.8x13
18 5BWV-040001-5000 INNER HEX BOLT M6x14 2 M6x14
19 5BWV-043081-5000 DASHBOARD GUARD 1
20 6KM+#-040066-8000 SPONGE STRAP 2




ik 44 MIDDLE PLASTICS

Vg

FO04-3 MIDDLE PLASTICS

Item No. Parts Number Parts Name(EN) Qty | Specification
1 5BWV-042043-5000 MIDDLE COVER 1
2 5BWV-040008-5000 INNER HEX BOLT M6x20 29 M6x20
3 9060-040310 PLASTIC CLIPS 18
4 7020-040209 FIXING RUBBER BUSHING 1
5 5BWV-040016-5000 INNER HEX SLEF-TAPPING SCREW ST4.8x16 4 ST4.8x16
6 5BWV-042044-5000 MIDDLE STORAGE BOX 1
7 5BWV-043051-5000 PEDAL 1
8 5BWV-040007-5000 BOLT 7 M6x20
9 8030-040800-00001 NUT CLIP M6 8 M6
10 5BY0-041055 PLUG, FRONT SIDE PANEL 2
11 5BY0-042032 PLUG, PEDAL 2
12 5BWV-043055-5000 BUSHING, CUP HOLDER 2
13 5BWV-043056-5000 GUARD, FUEL TANK 1
14 30301-060470 RETAINER 4
15 5BY0-040010 RUBBER SLEEVE 4
16 5BYV-806114-1000 PLUG 1
17 9010-120008 FUEL TANK SPONGE 4
18 7030-040910 TIE BAND, BATTERY 1
19 5BWV-043053-5000 CAP, GEARSHIFT 1
20 5BWV-043052-5000 SERVICE COVER, SIDE BUMPER 1
21 5BWV-042023-5000 LH SIDE PANEL 1
22 5BWV-040001-5000 INNER HEX BOLT M6x14 12 M6x14
23 7020-040209 FIXING RUBBER BUSHING 2
24 5BWV-042024-5000 RH SIDE PANEL 1




¥ 44/ MIDDLE PLASTICS

F04-4 MIDDLE PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification

1 5BWV-044013-5000 SERVICE COVER, AIR FILTER 1

2 5BWV-043064-5000 ECU CAP 1

3 5BWV-042053-5000 FRONT SERVICE COVER, GUARD 1

4 5BWV-040002-5000 QUICK RELEASE BOLT 3

5 5BWV-040004-5000 RETAINER 3

6 5BWV-042055-5000 HEAT INSULATOR, GUARD SERVICE COVER 1

7 30301-060470 RETAINER 11

8 5BWV-040016-5000 INNER HEX SLEF-TAPPING SCREW ST4.8x16 14 ST4.8x16

9 5BWV-042058-5000 GUARD, START RELAY 1

10 8030-040800-00001 NUT CLIP M6 10 M6

11 5BY0-040010 RUBBER SLEEVE 1

12 5BWV-042059-5000 BRACKET, START RELAY 1

13 5BWV-042052-5000 REAR GUARD, SEAT 1

14 9060-040310 PLASTIC CLIPS 17

15 5BWV-040001-5000 INNER HEX BOLT M6x14 4 M6x14

16 5BWV-040008-5000 INNER HEX BOLT M6x20 9 M6x20

17 5BWV-040003-5000 QUICK RELEASE BUCKLE 3

18 5BWV-042057-5000 REAR COVER, FUSE BOX 1

19 5BWV-040016-5000 INNER HEX SLEF-TAPPING SCREW ST4.8x16 1 ST4.8x16

20 5BWV-042056-5000 HEAT INSULATOR, REAR GUARD 1

21 5BWV-041063-5000 LH REAR WIDENED FENDER 1

22 5BWV-040006-5000 INNER HEX SLEF-TAPPING SCREW ST4.8x40 12 ST4.8x40
1

5BWV-041064-5000

RH REAR WIDENED FENDER




Ja 8B4/ REAR PLASTICS

FO04-5 REAR PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification
1 5BWV-042032-5000 RH FILTER PANEL 1
2 5BWV-040017-5000 INNER HEX BOLT M5x12 8 M5x12
3 5BWV-223022-5000 RH SIDE PLATE, CARGO BOX 1
4 5BWV-040008-5000 INNER HEX BOLT M6x20 27 M6x20
5 8030-040800-00001 NUT CLIP M6 40 M6
6 5BWV-223013-5000 RH SIDE COVER, CARGO BOX 1
7 9060-040310 PLASTIC CLIPS 10
8 6KM#-040081-8000-M1 NUT CLIP M5 4
9 5BWV-042028-5000 DEFLECTOR, RH AIR INLET PORT 1
10 5BWV-042012-5000 RH REAR FENDER 1
11 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 1
12 5BWV-042027-5000 DEFLECTOR, LH AIR INLET PORT 1
13 5BWV-223021-5000 LH SIDE PLATE, CARGO BOX 1
14 5BWV-223012-5000 LH SIDE COVER, CARGO BOX 1
15 5BWV-042031-5000 LH FILTER PANEL 1
16 5BWV-223011-5000 PLASTIC REAR CARGO BOX 1
17 5BWV-040009-5000 INNER HEX BOLT M8x50 6 M8x50
18 0700-064001 WASHER 1 6.3x16.3x1.2
19 5BWV-040016-5000 INNER HEX SLEF-TAPPING SCREW ST4.8x16 1 ST4.8x16
20 5BWV-223014-5000 REAR SERVICE COVER 1
21 5BWV-040001-5000 INNER HEX BOLT M6x14 1 M6x14
22 7030-040010-00001 CABLE, FRONT TOP COVER 1
23 5BWV-223031-5000 TAIL LIGHT PANEL 1
24 8080-000002 CLIP NUT ST4.8 4 ST4.8
25 5BWV-223032-5000 REAR LOWER GUARD 1
26 5BWV-040005-5000 INNER HEX BOLT M6x18 4 M6x18
27 5BWV-223033-5200 BRACKET, REAR LICENSE LIGHT 1
28 5BWV-040006-5000 INNER HEX SLEF-TAPPING SCREW ST4.8x40 3 ST4.8x40




4K #4/BOTTOM PLASTICS

F04-6 BOTTOM PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification
5BWV-042061-5000 FRONT SKID PLATE 1
30301-060470 RETAINER 45
5BWV-040007-5000 BOLT 45 M6x20

5BWV-042062-5000

MIDDLE SKID PLATE, SMALL

5BWV-042063-5000

MIDDLE SKID PLATE, BIG

an|hlWIN|—

5BWV-042065-5000

REAR SKID PLATE




B2/ FRONT SUSPENSION |

FO5-1 FRONT SUSPENSION

Item No. Parts Number Parts Name(EN) Qty Specification

1 5BWV-050801-5000 RH STEERING KNUCKLE 1

1 5BWV-050801-5001 STEERING KNUCKLE,RH 1

2 5BWV-050701-5000 LH STEERING KNUCKLE 1

2 5BWV-050701-5001 STEERING KNUCKLE,LH 1

3 5BWV-050410-5000 FRONT RH LOWER SWING ARM ASSY 1

4 5BWV-050210-5000 FRONT LH LOWER SWING ARM ASSY 1

5 5BWV-050310-5000 FRONT RH UPPER SWING ARM ASSY 1

6 5BWV-050110-5000 FRONT LH UPPER SWING ARM ASSY 1

7 30411-03080 HUB BEARING 2

8 30800-06005 CIRCLIP FOR HOLE 2 60

9 9030-050600-10000 MAIN PIN ASSY 2 CCVI

10 9060-050900-10000 BALL PIN ASSY 2 CCVI

11 30219-122810 NUT M12x1.25 4 M12x1.25

12 30903-0322210 COTTER PIN 4 3.2x22

13 30801-03205 CIRCLIPS FOR SHAFT 2 32 A-TYPE

14 30801-03405 CIRCLIPS FOR SHAFT 2 34

15 30024-122100110 BOLT 8

16 55YV-060201-6000 SHORT MIDDLE SPACER, SWING ARM 8

17 55YV-060202-6000 SHORT BUSHING, SWING ARM 16

18 30204-122810 NUT M12x1.25 8 M12x1.25
8

3120100

OIL CUP




A4/ FRONT SUSPENSION

f
8
FO05-2 FRONT SHOCK ABSORBER
Item No. Parts Number Parts Name(EN) Qty Specification
1 5BWV-050500-5000 FRONT SHOCK ABSORBER 2
2 5ASV-050500-6000-42 SPACE RING 4
3 5BWV-050500-5000-22 0O-RING 4
4 5BWV-050500-5000-23 CIRCLIP 4
5 9DS #-050600-6000-27 KNUCKLE BEARING 2
6 9DS #-060600-6000-20 SPACER RING 2
7 30006-102055110 BOLT 4
8 30204-102810 NUT M10x1.25 4 M10x1.25
9 5BWV-050500-5000-21 DAMPING SPRING 2




B4/ FRONT SUSPENSION

/P

-3

FO5-3 FRONT SUSPENSION

Item No. Parts Number Parts Name(EN) ty Specification
1 5BWV-050900-5000 FRONT SWAY BAR 1
2 5BWV-060003-5000 SEAT, SWAY BAR 4
3 9030-060002 COVER, SWAY BAR 2
4 30006-080020810 BOLT M8x20 4 M8x20
5 30204-080810 NUT M8 4 M8
6 3121401 OIL CUP 2 45 DEGREE
7 5BWV-050010-5000 BALL PIN, FRONT SWAY BAR 2
8 30001-122060160 BOLT M10x1.25x60 4 M10x1.25x60
9 30204-122810 NUT M12x1.25 2 M12x1.25




2%/ REAR SUSPENSION

FO6-1 REAR SUSPENSION

Item No. Parts Number Parts Name(EN) Qty Specification
1 5BWV-060801-5000 REAR RH BEARING CARRIER 1
1 5BWV-060801-5001 HOLDER, REAR RH WHEEL SHAFT 1
2 5BWV-060701-5000 REAR LH BEARING CARRIER 1
2 5BWV-060701-5001 HOLDER, REAR LH WHEEL SHAFT 1
3 5BWV-060410-5000 REAR RH LOWER SWING ARM ASSY 1
4 5BWV-060210-5000 REAR LH LOWER SWING ARM ASSY 1
5 5BWV-060310-5000 REAR RH UPPER SWING ARM ASSY 1
6 5BWV-060110-5000 REAR LH UPPER SWING ARM ASSY 1
7 5BWV-060900-5000 REAR SWING ARM ROD ASSY 2
8 30411-03080 HUB BEARING 2
9 30800-06005 CIRCLIP FOR HOLE 2 60
10 5BY0-060120 BEARING, REAR SWING ARM 4
11 5BY0-060102 BEARING RETAINER, SWING ARM 4
12 30001-122060160 BOLT M10x1.25x60 2 M10x1.25x60
13 30204-122810 NUT M12x1.25 4 M12x1.25
14 30006-102080110 BOLT 4
15 30204-102810 NUT M10x1.25 4 M10x1.25
16 55YV-060201-6000 SHORT MIDDLE SPACER, SWING ARM 8
17 55YV-060202-6000 SHORT BUSHING, SWING ARM 16
18 30024-122100110 BOLT 8
19 30204-122810 NUT M12x1.25 8 M12x1.25
20 3120100 OIL CUP 8
21 5BY0-060703 MOUNTING SHAFT, REAR TIE ROD 2




JE &4/ REAR SUSPENSION

F06-2 REAR SHOCK ABSORBER

Item No. Parts Number Parts Name(EN) Qty Specification
1 5BWV-060600-5000 REAR SHOCK ABSORBER ASSY 2
2 5ASV-050500-6000-42 SPACE RING 4
3 5BWV-050500-5000-22 0-RING 4
4 5BWV-050500-5000-23 CIRCLIP 4
5 9DS #-050600-6000-27 KNUCKLE BEARING 2
6 5BWV-060600-5000-22 SPACER RING 2
7 30006-102055110 BOLT 2
8 30006-102060110 BOLT 2
9 5BWV-060600-5000-21 DAMPING SPRING 2
10 30204-102810 NUT M10x1.25 4 M10x1.25




JEB/ REAR SUSPENSION

FO06-3 REAR SUSPENSION

Item No. Parts Number Parts Name(EN) ty Specification

1 5BWV-060610-5000 REAR SWAY BAR 1

2 5BWV-060003-5000 SEAT, SWAY BAR 4

3 5BWV-060001-5000 PRESS COVER, REAR SWAY BAR 2

4 0800-014009-00002 BOLT 4

5 30204-122810 NUT M12x1.25 4 M12x1.25

6 3121401 OIL CUP 2 45 DEGREE

7 5BWV-060510-5000 BALL PIN, REAR LH SWAY BAR 1

8 5BWV-060530-5000 BALL PIN, REAR RH SWAY BAR 1

9 30001-122060160 BOLT M10x1.25x60 4 M10x1.25x60
4

—
o

30204-122810

NUT M12x1.25

M12x1.25




ji %/ FRONT WHEEL

/6

FO7 FRONT WHEEL

Item No. Parts Number Parts Name(EN) ty Specification

01 30703-1457 TIRE 2

02 5ASV-070101-6001 DECO COVER, RIM 2 WITH CFMOTO LOGO
03 30903-0403610 COTTER PIN 2 40x36

04 5HY0-110001 HEX FLANGE NUT 2

05 5HY0-070203 NUT, WHEEL 8

06 5BYA-070030 INFLATION VALVE 2

07 5BWV-070100-5100 FRONT RIM 2

08 5HYV-070001-1400 BRACKET, FRONT WHEEL 2

09 5HY0-070201 BOLT, WHEEL 8

10 5HY0-080001 FRONT BRAKE DISC 2

11 A000-080001 SCREW 8

12 30306-200112 WASHER 2




HA A4/ BRAKE SYSTEM |

FO8 BRAKE SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
1 5BY0-080008 GUARD, FRONT RH BRAKE CALIPER 1
2 5BY0-080007 GUARD, FRONT LH BRAKE CALIPER 1
3 8010-000004 BOLT M6x14 4 M6x14
4 5BWV-081000-5000 HYDRAULIC BRAKE ASSY 1
5 9AWA-081200 FRONT BRAKE CALIPER, RH 1
6 9AWA-0811A0 BRAKE PAD ASSY 2
7 30006-102025810 BOLT M10x1.25x25 4 M10x1.25x25
8 901B-080102 WASHER 10 80
9 7020-081004 BANJO BOLT 4
10 5BY0-080002 PLASTIC CLASP 4
11 30902-0401320 BLIND RIVET 4 4x13
12 30006-060016810 BOLT M6x16 10 M6x16
13 30102-060016810 SCREW 1
14 9AWA-081100 FRONT BRAKE CALIPER, LH 1
15 5BWV-081010-5000 FRONT BRAKE FLUID HOSE 1
16 5BWV-080010-5000 HYDRAULIC SENSOR SWITCH 1
17 30110-481130010 SELF-TAPPING SCREW ST4.8x13 2 ST4.8x13
18 9GQ0-080110 FLUID RESERVOIR 1
19 9010-080405 CLAMP 2
20 5BY0-081001 FLUID RESERVOIR HOSE 1 2
21 7020-081002 PIPE CLIP, MASTER CYLINDER 2
22 5SYV-081100-6000 MASTER CYLINDER 1
23 30006-080025810 BOLT 2 M8x25
24 5BWV-081020-5000 REAR BRAKE FLUID HOSE 1
25 7030-150005 TIE BAND 5
26 CFCV-CCC001-2000-M1 CLIP 1
27 9DS#-150009-6100-M1 TIE BAND ZDG4.7x194 1
28 5BWV-081600-5000 REAR BRAKE CALIPER, RH 1
29 5HY0-0811A0 REAR BRAKE PAD ASSY 2
30 30006-102035810 BOLT M10x1.25x35 4 M10x1.25x35
31 30102-060025810 SCREW M6x25 1 M6x25
32 5BWV-081500-5000 REAR BRAKE CALIPER, LH 1
33 5BWV-080011-5000 BRACKET, BRAKE PEDAL 1
34 30006-080020810 BOLT M8x20 3 M8x20
35 30904-1206540 PIN SHAFT 1
36 30903-0252610 COTTER PIN 1 2.5x26
37 9060-105002 BUSHING 2
38 5BWV-080001-5000 RETURN SPRING, FOOT BRAKE 1
39 5BWV-082000-5000 BRAKE PEDAL ASSY 1 MAUD SPIRIT BLACK
39 5BWV-082000-5001 BRAKE PEDAL ASSY 1 MAUD SPIRIT BLACK
40 30306-120112 WASHER 1 12




# i RA(EPS) STEERING SYSTEM(EPS) |

F10 STEERING SYSTEM (EPS)

Item No. Parts Number Parts Name(EN) Qty Specification

01 5BYV-102001-A100 PRESS COVER, STEERING WHEEL 1
02 5BYV-102100-A100 STEERING WHEEL 1
03 7000-100001 STEERING COLUMN 1
04 30801-02005 CIRCLIPS FOR SHAFT 2 20
05 30400-02005 BEARING 2 68042
06 5BY0-102004 BRACKET, STEERING WHEEL 1
07 5BWV-103501-5000 BRACKET, DASHBOARD 1
08 30204-122810 NUT M12x1.25 1 M12x1.25
09 30105-050010410 SCREW 1 M5x10
10 5BWV-102000-5000 GAS SPRING ASSY 1
11 5BWV-103100-5100 UPPER STEERING UNIVERSAL SHAFT 1
12 5BWV-103200-5100 LOWER STEERING UNIVERSAL SHAFT 1
13 5BWV-103500-5100 BRACKET, EPS 1
14 5BWV-150820-5100 EPS MOTOR 1
14 5BWV-150820-5101 EPS MOTOR 1
15 5BY0-104060 STEERING MOTOR 1
16 5BWV-104100-5000 LH STEERING ROD ASSY 1
17 5BWV-104200-5000 RH STEERING ROD ASSY 1
18 9060-102002-00001 UPPER FIXED BOLT, GAS SPRING 1
19 9060-102003-00002 LOWER LOCK BOLT, GAS SPRING 1
20 9060-100008-00001 METAL BUSHING, STEERING COLUMN 2
21 9060-100009 NYLON BUSHING, STEERING COLUMN 2
22 30219-122810 NUT M12x1.25 2 M12x1.25
23 30903-0322210 COTTER PIN 2 3.2x22
24 8010-150003 TIE 2 5x250
25 30004-080030810 BOLT 4 M8x30
26 30303-080112 WASHER 6 8
27 30204-060810 NUT M6 2 M6
28 30006-080016810 BOLT 6 M8x16
29 30006-080028810 BOLT M8x28 2 M8x28
30 30204-080810 NUT M8 5 M8
31 30006-080020810 BOLT M8x20 2 M8x20
32 30006-080080810 BOLT M8x80 1 M8x80
33 30019-080090810 BOLT M8x90 2 M8x90
34 5BY0-104101 LH PROTECTION SLEEVE, TIE ROD 1
35 5BY0-104201 RH PROTECTION SLEEVE, TIE ROD 1
36 5BY0-104120 BALL JOINT, STEERING SQM 2
37 5ASV-190019-6000 CFMOTO STICKER 1
38 5BY0-104102 CLAMP 2
39 5BWV-150810-5100 EPS CONTROLLER 1
39 5BWV-150810-5101 EPS CONTROLLER 1
40 30006-060012810 BOLT M6x12 2 M6x12
4 5BWV-152800-5000 E-THROTTLE PEDAL 1
42 30006-060016870 BOLT M6x16 3 M6x16
43 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2

2

5020-031002

RUBBER SLEEVE LINER, FRONT LICENSE BRACKET




JE#/REAR WHEEL

F11 REAR WHEEL

Item No. Parts Number Parts Name(EN) ty Specification

01 30703-1458 TIRE 2

02 5ASV-070101-6001 DECO COVER, RIM 2 WITH CFMOTO LOGO
03 30903-0403610 COTTER PIN 2 40x36

04 5HY0-110001 HEX FLANGE NUT 2

05 5HY0-070203 NUT, WHEEL 8

06 5BYA-070030 INFLATION VALVE 2

07 5BWV-110100-5100 REAR RIM 2

08 5HYV-070001-1400 BRACKET, FRONT WHEEL 2

09 5HY0-070201 BOLT, WHEEL 8

10 5HY0-080001 FRONT BRAKE DISC 2

11 A000-080001 SCREW 8

12 30306-200112 WASHER 2




MhAH/FUEL TANK

F12 FUEL TANK

Item No. Parts Number Parts Name(EN) ty Specification
01 5BWV-120100-5000 FUEL TANK ASSY 1
02 30006-060030810 BOLT M6x30 3 M6x30
03 7020-120160 CUSHION LINER, FUEL TANK 3
04 7020-120103 DAMPER, FUEL TANK 3
05 9AWA-120001-00001 DAMPER, FUEL TANK 3
06 9DS #-120300-6000 CAP, FUEL TANK 1
07 9AW #-120002-2500 RUBBER, FUEL TANK FILLER 1
08 5BWV-150900-5000 FUEL PUMP ASSY 1
09 9AWV-120102-2500 SEAL RING, FUEL PUMP 1
10 9AWV-120101-2500 CAP, FUEL PUMP 1
11 6KJ0-120330-10000 QUICK JOINT 2
12 7020-120006 CLAMP Dia 16.6 4
13 5BWV-120002-5000 BRACKET 1
14 30006-060010810 BOLT M6x10 1 GB5789 M6x10 TRIVALENT CHROMIUM 8.8
15 A000-100002 CLIP, CLUTCH CABLE 1
16 5BWV-120210-5000 HIGH-PRESSURE FUEL HOSE ASSY 1 1
17 9AWA-120010 QUICK T-JOINT 1
18 0JY#-170005-1500 BRACKET, RH FUEL INJECTOR HOSE 1
19 5BWV-120220-5000 HIGH-PRESSURE FUEL HOSE 1
20 30601-113010 CLAMP A13 1 A13
21 5BWV-360005-5200 BREATHER HOSE, FUEL TANK 1
22 7030-150005 TIE BAND 1
23 30601-110010 CLAMP A10 1 A10




FA3B/SEAT |

F13 SEAT
Item No. Parts Number Parts Name(EN) Qty Specification

01 5BWV-132000-5000 PASSENGER SEAT ASSY 1

02 5BWV-131600-5000 BACKREST 2

03 5BWV-131500-5000 SEAT 2

04 5BWV-132300-5000 FRAME, SUB SEAT 1

05 5HY#-130002-1000 BACKREST DAMPING MAT 8

06 6KM0-130205 RUBBER 8

07 30003-060035810 BOLT 2

08 5HY0-131140 SEAT LOCK 1

09 30110-420130070 SELF-TAPPING SCREW ST4.2x13-C-H 4 ST4.2x13-C-H
10 5BWV-131000-5000 DRIVER SEAT ASSY 1

11 30006-080016810 BOLT 4 M8x16

12 5BWV-131400-5000 ROLLER TRACK 1

13 5BWV-131000-5000-20 STEM PLUG 4

14 30102-080035810 SCREW M8x35 4 M8x35

15 5BWV-131300-5000 FRAME, MAIN SEAT 1




HIB R4/ ELECTRIC SYSTEM

F15-1-V1 ELECTRIC SYSTEM

Item No. Parts Number Parts Name(EN) Qty
01 SBWV-150100-5100 MAIN CABLE 1
02 5BWV-150200-5100 EFI AUXILIARY CABLE 1
03 6WWV-150500-5000-10 POWER OUTLET SOCKET 1
04 6WWV-150600-5000-10 USB OUTLET SOCKET ASSY 1
05 6060-150600 ELECTRIC HORN 1
06 SHYV-150191-2900 ADAPTOR CABLE, HORN 1
07 9DQV-151300-3100 POWER SOCKET, TRAILER 1
08 30105-050035410 SCREW M5x35 3 M5x35
09 30006-080014810 BOLT M8x14 1 M8x14
10 0800-177000-30000 REGULATOR 1 600W
11 30006-060030810 BOLT M6x30 2 M6x30
12 5270-150500 STARTER RELAY 1
13 30006-060012810 BOLT M6x12 2 Méx12
14 30200-060810 2 M6
15 5ASV-169020-6001 ILLUMINATION SWITCH 1
16 5ASV-169030-6001 DIMMER SWITCH 1
17 S5BWV-151800-5000 MODE SWITCH 1
18 5ASV-169010-6001 STOP SWICH 1
19 5ASV-169050-6001 OVERRIDE SWITCH 1
20 5ASV-169040-6001 HORN SWITCH 1
21 S5BWV-151700-5000 2WD/4WD SWITCH 1
22 5ASV-169070-6001 HAZARD SWITCH 1
23 5ASV-169060-6001 TURN SWITCH 1
24 31023004 BATTERY 1 DYNAVOLT, 12V30Ah
25 9060-152100 BELT, BATTERY 1
26 5BWV-151900-5000 VEHICLE CONTROL UNIT 1
27 30006-060020810 BOLT M6x20 2 M6x20
28 SBWV-150182-5100 ADAPTER CABLE, LH TAIL LIGHT 1
29 SBWV-150183-5100 ADAPTER CABLE, RH TAIL LIGHT 1
30 5BWV-156905-5000-M1 EXTENSION POWER TERMINAL 1
31 5BWV-156906-5000-M1 EXTENSION POWER TERMINAL CAP 1
32 30006-060016810 BOLT M6x16 7 M6x16
33 6NTV-150900-C201-M1 T-BOX 1
33 9DQV-151800-4001-M1 T-BOX 1
33 9DQV-151800-4100-M2 T-BOX 1
33 9DQV-151800-4300-M2 T-BOX 1
33 6GUV-151800-6800-M1 T-BOX 1
33 6GUV-151800-6900-M1 T-BOX 1
33 6GUV-151800-7100-M1 T-BOX 1
33 6GUV-151800-7300-M1 T-BOX 1 AllyTech@South America except for Brazil
33 6GUV-151800-7500-M1 T-BOX 1 AllyTech@Eurasia and Africa and Australia except Turkey |
33 6KMV-150900-B001 T-BOX 1
33 6NQV-150900-3001-M1 T-BOX 1
33 6NQV-150900-B101-M1 T-BOX 1
34 6KMV-150901-B001 RUBBER RING, T-BOX 2
35 CFCV-156103-2000 T-BOX CONNECTOR PLUG 1
36 SBWV-001000-5101 ECU ASSY 1
36 5BWV-001000-5201 ECU ASSY 1
37 30006-060025810 BOLT 8 M6x25
38 7030-040910 TIE BAND, BATTERY 1
39 018B-178000 IGNITION COIL 2
40 0JWV-179000-6000 HIGH-TENSION CABLE 2
41 9010-150350 AUXILIARY RELAY 3
42 5BY4-150330 AUXILIARY RELAY 5
43 5BY0-150302 40A FUSE 2
44 806A-151302 FUSE 10A 5 10A
45 806A-151305 FUSE 15A 4 15A
46 8010-151301 FUSE 5A 1 5A
47 806A-151307 25A FUSE 2
48 806A-151306 20A FUSE 1
49 CFCV-150010-4500 FUSE 2A 1
50 5BY0-150305 CAP, DIAGNOSIS CONNECTOR 1
51 7030-150005 TIE BAND 19
52 8010-150003 TIE 18 5x250
53 9DS #-150009-6100-M1 TIE BAND ZDGA4.7x194 4
54 6GU#-150001-6000-M1 CLASP 3
55 CFCV-CBC001-2001-M1 CLP 1
56 CFCV-CBC005-2000-M1 CLp 1
57 30110-420160010 SCREW 2 ST4.2x16
58 SBWV-230520-5000 BRACKET, TRAILER POWER 1 MAUD SPIRIT BLACK




1% &4 ELECTRIC SYSTEM \

F15-1-V2 ELECTRIC SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
01 5BWV-150100-5101 MAIN CABLE 1
02 5BWV-150200-5100 EFI AUXILIARY CABLE 1
03 6WWV-150500-5000-10 POWER OUTLET SOCKET 1
04 6WWV-150600-5000-10 USB OUTLET SOCKET ASSY 1
05 6060-150600 ELECTRIC HORN 1
06 5HYV-150191-2900 ADAPTOR CABLE, HORN 1
07 5BWV-161000-5200 FLASHER 1
07 5BWV-161000-5201 FLASHER 1
08 5BWV-040008-5000 INNER HEX BOLT M6x20 2 M6x20
09 30006-080014810 BOLT M8x14 1 M8x14
10 0800-177000-30000 REGULATOR 1 600W
11 30006-060030810 BOLT M6x30 2 M6x30
12 5270-150500 STARTER RELAY 1
13 30006-060012810 BOLT M6x12 2 Méx12
14 30200-060810 NUT 2 M6
15 5BWV-150310-5100 STARTER CABLE 1
16 5ASV-169030-6001 DIMMER SWITCH 1
17 5BWV-151800-5000 MODE SWITCH 1
18 CFCV-CBC005-2000-M1 CLIP 1
19 5ASV-169050-6001 OVERRIDE SWITCH 1
20 5ASV-169040-6001 HORN SWITCH 1
21 5BWV-151700-5000 2WD/4WD SWITCH 1
22 5ASV-169070-6001 HAZARD SWITCH 1
23 5ASV-169060-6001 TURN SWITCH 1
24 31023004 BATTERY 1 DYNAVOLT,12V30Ah
25 9060-152100 BELT, BATTERY 1
26 30110-420160010 SCREW 2 ST4.2x16
27 5BWV-230520-5000 BRACKET, TRAILER POWER 1 MAUD SPIRIT BLACK
28 5BWV-150182-5100 ADAPTER CABLE, LH TAIL LIGHT 1
29 5BWV-150183-5101 ADAPTER CABLE, RH TAIL LIGHT 1
30 5BWV-156905-5000-M1 EXTENSION POWER TERMINAL 1
31 5BWV-156906-5000-M1 EXTENSION POWER TERMINAL CAP 1
32 30006-060016810 BOLT M6x16 7 Méx16
33 6NTV-150900-C201-M1 T-BOX 1
33 9DQV-151800-4001-M1 T-BOX 1
33 9DQV-151800-4100-M2 T-BOX 1
33 9DQV-151800-4300-M2 T-BOX 1
33 6GUV-151800-6800-M1 T-BOX 1
33 6GUV-151800-6900-M1 T-BOX 1
33 6GUV-151800-7100-M1 T-BOX 1
33 6GUV-151800-7300-M1 T-BOX 1 AllyTech@South America except for Brazil
33 6GUV-151800-7500-M1 T-BOX 1 AllyTech@Eurasia and Africa and Australia except Turkey
33 6KMV-150900-B001 T-BOX 1
33 6NQV-150900-3001-M1 T-BOX 1
33 6NQV-150900-B101-M1 T-BOX 1
34 6KMV-150901-B001 RUBBER RING, T-BOX 2
35 CFCV-156103-2000 T-BOX CONNECTOR PLUG 1
36 5BWV-001000-5101 ECU ASSY 1
36 5BWV-001000-5201 ECU ASSY 1
37 30006-060025810 BOLT 8 M6x25
38 7030-040910 TIE BAND, BATTERY 1
39 018B-178000 IGNITION COIL 2
40 0JWV-179000-6000 HIGH-TENSION CABLE 2
41 9010-150350 AUXILIARY RELAY 3
42 5BY4-150330 AUXILIARY RELAY 5
43 5BY0-150302 40A FUSE 2
44 806A-151302 FUSE 10A 5 10A
45 806A-151305 FUSE 15A 4 15A
46 8010-151301 FUSE 5A 1 5A
47 806A-151307 25A FUSE 2
48 806A-151306 20A FUSE 1
49 CFCV-150010-4500 FUSE 2A 1
50 5BY0-150305 CAP, DIAGNOSIS CONNECTOR 1
51 7030-150005 TIE BAND 19
52 8010-150003 TIE 18 5x250
53 9DS#-150009-6100-M1 TIE BAND ZDG4.7x194 4
54 6GU#-150001-6000-M1 CLASP 3
55 CFCV-CBC001-2001-M1 CLP 1




%4/ TOWING WINCH

F15-2-V1 TOWING WINCH

Item No. Parts Number Parts Name(EN) ty Specification
01 5BWV-030200-5000 BRACKET, WINCH 1
02 30006-080020810 BOLT M8x20 4 M8x20
03 5BWV-150700-5001 WINCH ASSY 1
04 30006-060022810 BOLT 2 @
05 30110-420160010 SCREW 2 ST4.2x16
06 5HYV-150720-1C00 WINCH CONTROL RELAY 1
07 7030-150790 CABLE PULLEY 1
08 5HYV-1507A0 REMOTE CONTROLLER, WINCH 1
09 5BWV-150730-5000 CONTROL SWITCH SEAT, WINCH 1
10 7030-150770 CONTROL LEVER, WINCH 1
11 30006-102025810 BOLT M10x1.25x25 2 M10x1.25x25
12 30303-100112 WASHER 2
13 30006-080025810 BOLT 4 M8x25
14 30303-080112 WASHER 4 8
15 30304-080420 WASHER 4
16 5BWV-150741-5000 CABLE, WINCH MOTOR 1
17 5BWV-150743-5000 NEGATIVE CABLE, WINCH POWER 1




4:4/ TOWING WINCH

F15-2-V2 TOWING WINCH

Item No. Parts Number Parts Name(EN) ty Specification
01 5BWV-030200-5000 BRACKET, WINCH 1
02 30006-080020810 BOLT M8x20 4 M8x20
03 5BWV-150700-5001 WINCH ASSY 1
04 30006-060022810 BOLT 2 @
05 5BWV-150742-5000 WINCH POWER POSITIVE WIRE 1
06 5HYV-150720-1C00 WINCH CONTROL RELAY 1
07 7030-150790 CABLE PULLEY 1
08 5BWV-150743-5000 NEGATIVE CABLE, WINCH POWER 1
09 5BWV-150730-5000 CONTROL SWITCH SEAT, WINCH 1
10 7030-150770 CONTROL LEVER, WINCH 1
11 30006-102025810 BOLT M10x1.25x25 2 M10x1.25x25
12 30303-100112 WASHER 2
13 30006-080025810 BOLT 4 M8x25
14 30303-080112 WASHER 4 8
15 30304-080420 WASHER 4
16 5BWV-150741-5000 CABLE, WINCH MOTOR 1




W3 24/ FUEL INJECTION SYSTEM

F15-3 FUEL INJECTION SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
01 0GS0-173000 THROTTLE BODY 1
02 0GS0-171000-10000 FUEL INJECTOR 2
03 0JY#-170005-1500 BRACKET, RH FUEL INJECTOR HOSE 1
04 0JY0-175000 T-MAP 1
05 0JYA-170001 CLASP 2
06 0JYA-170010-10000 INJECTOR CAP 1 1
07 0JYA-170020-10000 INJECTOR CAP 2 1
08 0JWV-170001-6000 WIRE CLIP 1, ENGINE 1
09 0010-013010-0010 BOLT M6x50 4 M6x50
10 0010-023010-0010 BOLT M6x20 2 M6x20
11 0010-090005-0010 BOLT M6x16 1 M6x16




TRILIGHTS

o

F16 LIGHTS
Item No. Parts Number Parts Name(EN) Qty Specification
01 5BWV-160110-5000 LH HEADLIGHT 1
02 5BWV-160120-5000 RH HEADLIGHT 1
03 5BWV-040008-5000 INNER HEX BOLT M6x20 8 M6x20
04 5BWV-040015-5000 INNER HEX SLEF-TAPPING SCREW ST4.8x13 22 ST4.8x13
05 5BWV-160210-5000 LH TAIL LIGHT ASSY 1 NO TURN SIGNAI
05 5BWV-160210-5200 LH TAIL LIGHT ASSY 1
06 5BWV-160220-5000 RH TAIL LIGHT ASSY 1 NO TURN SIGNAI
06 5BWV-160220-5200 RH TAIL LIGHT ASSY 1
07 5BWV-160320-5000 DECO PART, DASHBOARD 1 LONG
08 5BWV-160310-5000 DECO PART, DASHBOARD 1 SHORT
09 30202-050110 NUT M5 2 M5
10 5BY0-160450 REFLECTOR 2
11 9CR6-161400-10000 T3 LICENSE LIGHT 1
12 30105-050012410 SCREW M5x12 1 M5x12




fi3%/ DASHBOARD

F17 DASHBOARD

Item No. Parts Number Parts Name(EN) Qty Specification
01 5BWV-170100-5000 LCD DASHBOARD 1
01 5BWV-170100-5001 LCD DASHBOARD 1
02 5020-031002 RUBBER SLEEVE LINER, FRONT LICENSE BRACKET 2
03 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2
04 30206-060570 NUT 2




##) %4/ COOLING SYSTEM

F18 COOLING SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
01 5BWV-180003-5000 WATER INLET PIPE, ENGINE 1
02 5BWV-180004-5000 WATER OUTLET PIPE, ENGINE 1
03 5BWV-180005-5000 WATER INLET PIPE, ALUMINUM 1
04 5BWV-180006-5000 WATER OUTLET PIPE, ALUMINUM 1
05 5BWV-180007-5000 JOINT PIPE, WATER FILLER 1
06 5BWV-180008-5000 OVERFLOW HOSE, RADIATOR 1
07 5BWV-181000-5000 RADIATOR ASSY 1
08 5HY0-180003 CONNECTING PIPE, RESERVOIR TANK 1
09 5HY0-180008 OVERFLOW HOSE, RESERVOIR 1
10 5HY0-180010 RESERVOIR TANK ASSY 1
11 7000-180007-00001 STEEL BAND CLAMP 34 1
12 7030-150005 TIE BAND 1
13 8010-180024 CAP, WATER FILLER 1
14 9010-180007 CLAMP, WATER HOSE 2
15 9030-180006 CLASP, WATER HOSE 1
16 9030-180009 RUBBER COLLAR, WATER HOSE 2
17 9060-180025-1000 WATER FILLING PORT 1
18 9060-180026 PIN RUBBER CAP, RADIATOR 2
19 9060-180903 GASKET, RESERVOIR 1
20 9060-180029 RUBBER CUSHION TUBE, RADIATOR 2
21 A000-180006 CLAMP B30 7 B30
22 CFCV-CAC002-2000-M1 CLIP 1
23 5BWV-180001-5000 WATER INLET PIPE, RADIATOR 1
24 5BWV-180002-5000 WATER OUTLET PIPE, RADIATOR 1
25 5ASV-180008-6000 HOSE CLIP 4
26 5BWV-043054-5000 BRACKET, WATER PIPE 1
27 30601-113010 CLAMP A13 4 Al3
28 30601-111010 CLAMP A11 1 All
29 30006-060016810 BOLT M6x16 6 M6x16
30 30006-060025810 BOLT 2 M6x25
31 30112-060016410 SCREW ASSY M6x16 1 M6x16
32 5BWV-181100-5000 RADIATOR 1
33 5BWV-181200-5000 FAN MOTOR 1
34 6KM#-181001-8001 DAMPING RUBBER MAT 2
35 30306-060112 WASHER 4 6
36 30303-060920 WASHER 4 6
37 30006-060020810 BOLT M6x20 4 M6x20




B = B

SBWVAME IS 7E B -2 51

EXRERE

TR

Pantane Caol Gray 7€ - BYSSERE

EXR A ERRT T ERIS AR

BARR

i
.‘ Fire af,’éﬁ”/
F19-1-A DECAL (NEBULA BLACK)
Item No. Parts Number Parts Name(EN) Qty Specification
1 5BW2-1902B0 DECAL KIT 1
2 5BWV-190101-5000-10 DECAL, LH TOP COVER 1
3 5BWV-190102-5000-10 DECAL, RH TOP COVER 1
4 5BWV-190103-5000-10 FRONT DECAL, LH SIDE DOOR 1
5 5BWV-190104-5000-10 REAR DECAL, LH SIDE DOOR 1
6 5BWV-190105-5000-10 FRONT DECAL, RH SIDE DOOR 1
7 5BWV-190106-5000-10 REAR DECAL, RH SIDE DOOR 1
8 5BWV-190107-5000-10 LH SIDE PLATE DECAL,CARGO BOX 1
9 5BWV-190108-5000-10 RH SIDE PLATE DECAL,CARGO BOX 1
10 5BWV-190109-5000-10 DECAL, LH DECO PLATE 1
11 5BWV-190111-5000-10 DECAL, RH DECO PLATE 1
12 5BWV-190112-5100-10 MODEL DECAL 2




B e == = [ oo caniay e

F19-1-B DECAL (GALAXY GREY)

SBWVA 4 IETE 2 R-= 1

AERES

TSR]

Bl cveme [ poro cosc

s

Item No. Parts Number Parts Name(EN) Qty Specification
1 5BW2-1902B0-10000 DECAL KIT 1
2 5BWV-190101-5000-11 DECAL, LH TOP COVER 1
3 5BWV-190102-5000-11 DECAL, RH TOP COVER 1
4 5BWV-190103-5000-11 FRONT DECAL, LH SIDE DOOR 1
5 5BWV-190104-5000-11 REAR DECAL, LH SIDE DOOR 1
6 5BWV-190105-5000-11 FRONT DECAL, RH SIDE DOOR 1
7 5BWV-190106-5000-11 REAR DECAL, RH SIDE DOOR 1
8 5BWV-190107-5000-11 LH SIDE PLATE DECAL,CARGO BOX 1
9 5BWV-190108-5000-11 RH SIDE PLATE DECAL,CARGO BOX 1
10 5BWV-190109-5000-11 DECAL, LH DECO PLATE 1
11 5BWV-190111-5000-11 DECAL, RH DECO PLATE 1
12 5BWV-190112-5100-10 MODEL DECAL 2




SBWVA G TE B - #
MEEHRS

TR

ces [l == ez e oo s partonecoocy 7 [ 2eemene

x WRETEE

W/ @R R

F19-1-C DECAL (NEW ROYAL BLUE)

Item No. Parts Number Parts Name(EN) Qty Specification
1 5BW2-1902B0-20000 DECAL KIT 1
2 5BWV-190101-5000-12 DECAL, LH TOP COVER 1
3 5BWV-190102-5000-12 DECAL, RH TOP COVER 1
4 5BWV-190103-5000-12 FRONT DECAL, LH SIDE DOOR 1
5 5BWV-190104-5000-12 REAR DECAL, LH SIDE DOOR 1
6 5BWV-190105-5000-12 FRONT DECAL, RH SIDE DOOR 1
7 5BWV-190106-5000-12 REAR DECAL, RH SIDE DOOR 1
8 5BWV-190107-5000-12 LH SIDE PLATE DECAL,CARGO BOX 1
9 5BWV-190108-5000-12 RH SIDE PLATE DECAL,CARGO BOX 1
10 5BWV-190109-5000-12 DECAL, LH DECO PLATE 1
11 5BWV-190111-5000-12 DECAL, RH DECO PLATE 1
12 5BWV-190112-5100-10 MODEL DECAL 2




©cemoTo

The ROPS meets the performance
requirements of 1SO 3471: 2008,
Vehicle model: CF800SU-2

CF800sZ-2

m=700 kg for ISO 3471:2008

-

TILT TABLE
TEST RESULT

LuxG CIUOTO oW CO_ 10|

T diorice

Transmissionoll

Iype TSW0IGLS

Ol volume: 061
Capacity change: DL

1

NOTICE

Check engine oil every 500

kilometers

Vérifier le niveau d'huile moteur

tous les 500 kilométres

VAEUUN HOSE ROUTING

i

CFMOTE Passsports lz. 156

CFMOTO Powersports, Inc. certifies that this
Recreational Off-Highway Vehicle complies.
with the current voluntary and applicable

American National Standards for
ANSI/ROHVA safety standards of the U.S
Consumer Product Safety Commission.

and

PPLY BRAKE TO START

WINCH CONTROL HANDLE QUTLET

5162

F19-2-A WARNING LABEL

Item No. Parts Number Parts Name(EN) Qty Specification
1 5BYV-190001-A000 WARNING LABEL, DRIVING 1
2 9AW#-190007-2410 LABEL, ENGINE OI 1
3 9AWA-190008 LABEL, GEARCASE OIL 1
4 5HY0-190009-10000 DECAL,HOMOLOGATION 1
5 5BWV-190011-5000 WARNING LABEL, SAFETY 1
6 5BWV-190012-5000 INSTRUCTION LABEL, CARGO BOX LOAD 1
7 5BWV-190013-5000 INSTRUCTION LABEL, TOWING LOAD 1
8 5BWV-190014-5000 INSTRUCTION LABEL, GEAR OPERATION 1
9 5BWV-190015-5000 WARNING LABEL, ANTI-ROLLING BAR 1
10 5BWV-190016-5000 VEHICLE LEAN TEST TAG 1
11 905B-190412 LABEL, EXHAUST GAS RECYCLING DRAWING 1
12 905B-190413 WARNING DECAL, ENGINE OIL 1
13 5HY0-190021 LABEL, WINCH CONTROL LEVER 1
14 5ASV-190021-6000 LH WARNING LABEL, ANTI-ROLLING BAR 1
15 5ASV-190022-6000 RH WARNING LABEL, ANTI-ROLLING BAR 1




fnE KCFBO0SZ-2A & &

E5EEEN
5BYV-190001-2200
H 196X 65
HE:E&EBPVC

e S —
Sopez

pack
0 collan bt ST p——
rtacaon

warsamares
llsaces ltiaie, o dhrepage

gen.
1 4 NS Bt 41 1 S i 4l
issaz v dentamarn irags.
. Boyaronfoursprds pr dea 2olinea, daa e acsantda, dea rrihes ol ssires changamans datracion
orain

jin2 o arlaes pavias.
o b0 veresr alament e colin.

REEGHN
5BWV-1920011-5100
HLHE: 196%65

W EEREPVe

A AVERTISSEMENT

Exigez una utlisation appropriée da votra véhicula
Faites voirs part pour prévenir les bles:
" o

tomerairs,
16 a8 ouplus, avec permis de

D)

agers dofvent
los 2 maing sur o

RN ER RN
5BHY-190012-5100
A8 11685
Hi:giExarve

DesBLESSURES GRAVES ou la
MORT peuvent survenir sl nous
ne respectez pas les consignes
suivanies:

e para du e sepa b

ewbdinur dn habaclsdu viicels our

Alunt sonsis b,

= Jamals amachor e charge s sage posr
posrrat e bascularin

Ut ol it
i,

Edctib BR AT -2
SHYV=-190112-1A00
#iE % BPVC

58x 28

Une prassion inadéquate des pneus ou

une surchargs au vénicule peut causer
uné perte da contrle,

WINCH CONTROL HANDLE OUTLET|

HEHETRERER
5BWV-190013-5100
A% 50%50

L EiE R 8PV

A\ AVERTISS EMENT

La chargament incarrect d'une
ramorqus pout antrainer una
perte de contrdle du véhicule ot
causer des blessures

voirs la mort

Poids da remorquage maximal
non freind 1500 Ib (880 kg).
Poids maximal & a fibche non

accordez-vous plus de distance de freinag

Evitez les col

- Assurez-vous qua toute car

arrimée, Une charge non ou mal arrimée pourralt

modifier de fagan Inattendue la manlablits du

véhicule, Dane | coffre de chargement, assurez-
o main

us &
s hautes sugmentent

smwv- 1012500

F19-2-B

B R R IR I AR {freinée1501bs (68 k).
SBWV-190014-5100
M HE:T7%55
HH:-EEREPVC
LB AR A
5BWV-190015-5100
A _AVERTISSEMENT sem- 1900

@] Pour switer 4'sndommager la transmission,

£ § na changaz da vitssse qua larsqualls

H { véhicule esta arrét, et que | moteur toune

v au ralonti.

POUR COMMENCER, APPLIQUEZLE FREIN

+ Loreque ce véhiculs n'est pas en marche ou |aissé
o

H#EiER arve

Le ROPS répond aux exigences
de performance d’'ISO 3471 : 2008.

Modale de véhicule : CF800SZ-2
M =700kg pour SO 3471: 2008

S 0018100 314

Fintarruptaur da varrouiliage du différentisl.
‘SSWV- 150014-5100 USZTA

WARNING LABEL (CA)

ERALE E RS
5ASV-190021-6F00
H K225 X 46
#i:t geve

HERNE SR
5ASV-190022-6F00
#4225 X 46
F#: K EPVC

0w

SOVEZ PREPARE EN CAS
DE RENVERSEMENT

Sile véhicule se renverse,
touls partie de voirs corps

pendant la randonnde.
Nejameis tentar
dampbeherla
renverssment du véhiculs
on utiisant vos bras ou vos
jambes.

A\ AVERTISSEMENT

&.

SOYEZ PREPARE EN CAS
DERENVERSEMENT

verrouillés afin de vous
sider & éviter de sorti les
bras ou les jambes de

randonngs.
Najamais ontsr
d'empicherle
renversement du véhicule

‘Sasv-1amaz trm

Item No.

Parts Number

Parts Name(EN)

Specification

5BYV-190001-2200

WARNING LABEL, DRIVING

5BWV-190011-5100

WARNING LABEL, SAFETY

5BWV-190012-5100

INSTRUCTION LABEL, CARGO BOX LOAD

5BWV-190013-5100

INSTRUCTION LABEL, TOWING LOAD

5BWV-190014-5100

INSTRUCTION LABEL, GEAR OPERATION

5BWV-190015-5100

WARNING LABEL, ANTI-ROLLING BAR

5ASV-190021-6F00

LH WARNING LABEL, ANTI-ROLLING BAR

5ASV-190022-6F00

RH WARNING LABEL, ANTI-ROLLING BAR

O [N[O|U|[R[WIN [

5HYV-190112-1A00

LABEL, WINCH CONTROL LEVER

._.._.._.._..._.._.._.._.._...2-




L
LW .

F19- REFLECTOR

Item No. Parts Number Parts Name(EN) Qty Specification
1 5BWV-190005-5000 LH FRONT REFLECTIVE FILM 1
2 5BWV-190006-5000 RH FRONT REFLECTIVE FILM 1
3 5BWV-190007-5000 LH RAER REFLECTIVE FILM 1
4 5BWV-190008-5000 RH REAR REFLECTIVE FILM 1




MANUFACTURED BY: ZHEJIANG CFMOTO POWER CO, LTD.
DATE OF MFG MODEL:
THIS VEHICLE 1S DESIGNED AND MANUFACTURED FOR OFF THE ROAD

USE ONLY AND IS NOT EQUIPPED OR APPROVED FOR OPERATION
ON PUBLIC STREETS, ROADS OR HIGHWAYS. MADE IN CHINA

VIN:

TYPE OF VEHICLE: ANl Terrain Vehicle

THEJIANG CFHOTO POWER GO, LTD.

8948 (A) -3000rev/min

WANUFACTURED BY/FABRIQUE PAR: /NG CFNOTO PONER 0, LT
TYPE OF VEHICLE/TYPE DE VEHICULE: RUM/MUR ~ DATE:

0 VIVAV: 0

THIS VEHICLE CONFORMS TO ALL APPLICABLE STANDARDS PRESCRIBED UNDER
THE CANADIAN MOTOR VEHICLE SAFETY REGULATIONS IN EFFECT ON THE DATE
OF MANUFACTURE-CE VEHICULE EST CONFORME A TOUTES LES NORMES QUI LUI
SONT APPLICABLES EN VERTU DU REGLEMENT SUR LA SECURITE DES VEHICULES
AUTOMOBILES DU CANADA EN VIGUEUR A LA DATE DE SA FABRICATION.

MANUFACTURED BY: ZHEJIANG CFMOTO POWER CO., LTD.
MODEL

DISPLACEMENT:
VIN:
MADE IN CHINA

F19-4-V1 VEHICLE PLATE
Item No. Parts Number Parts Name(EN) Qty Specification
01 5BY#-190011-1000 VEHICLE PLATE 1
02 5HY0-190011-10000 VIN PLATE 1
03 703A-190011 VIN PLATE 1 AUSTRALIA
04 9GQ0-190003 VEHICLE PLATE_2020 1




MANUFACTURED BY: ZHEJIANG CFMOTO POWER CO, LTD.
DATE OF MFG: MODEL:
THIS VEHICLE 1S DESIGNED AND NANUFACTURED FOR OFF THE ROAD

USE ONLY AND IS NOT EQUIPPED OR APPROVED FOR OPERATION
ON PUBLIC STREETS, ROADS OR HIGHWAYS. MADE IN CHINA

VIN:

TYPE OF VERICLE: All Terrain Vehicle

CHEJIANG CFHOTO POWER €O, LTD

8948 (A)-3000re/min

F19-4-V2 VEHICLE PLATE

MANUFACTURED BY/FABRIQUE PAR: ZEJIANG CFNOTO POVER ¢, L1

TYPE OF VEHICLE/TYPE DE VEHICULE: RUN/MUR  DATE:

0 VIVAI:

THIS VEHICLE CONFORMS TO ALL APPLICABLE STANDARDS PRESCRIBED UNDER
THE CANADIAN MOTOR VEHICLE SAFETY REGULATIONS IN EFFECT ON THE DATE
OF MANUFACTURE-CE VEHICULE EST CONFORME A TOUTES LES NORMES QUI LUI
SONT APPLICABLES EN VERTU DU REGLEMENT SUR LA SECURITE DES VEHICULES

AUTOMOBILES DU CANADA EN VIGUEUR A LA DATE DE SA FABRICATION.

MANUFACTURED BY ZHEJIANG CFMOTO POWER CO., LTD.

MODEL

DISPLACEMENT:

VIN:

MADE IN CHINA

Item No. Parts Number Parts Name(EN) Qty Specification
01 5BY#-190011-1000 VEHICLE PLATE 1
02 5HYV-190011-1A00 VIN PLATE 1 CAN UZ
03 703A-190011 VIN PLATE 1 AUSTRALIA
04 9GQ0-190003 1

VEHICLE PLATE_2020




A LR/ TOOLS

F20 TOOLS
Item No. Parts Number Parts Name(EN) Qty Specification
01 5BWV-200100-5000 TOOL KIT 1
02 703V-200102-1400 FUNNEL EXTENSION HOSE 1
03 703A-200103 FUNNEL EXTENSION HOSE 1
04 TFQ002 PENCIL TIRE PRESSURE GAUGE 1
05 7030-200101 FILLER, ENGINE OIL 1




F23 [RAT41/BUMPER

F23 BUMPER
Item No. Parts Number Parts Name(EN) Qty Specification
1 30006-080020810 BOLT M8x20 20 M8x20
2 5BWV-230330-5000 SIDE BUMPER ASSY 2 MAUD SPIRIT BLACK
3 30006-102035110 BOLT M10x1.25x35 12 M10x1.25x35
4 30225-102810 NUT M10x1.25 12 M10x1.25
5 5BWV-230300-5000 FRONT BUMPER ASSY 1 MAUD SPIRIT BLACK
6 5BWV-230100-5000 FRONT CAB ASSY 1 MAUD SPIRIT BLACK
7 5BWV-230200-5000 REAR CAB ASSY 1 MAUD SPIRIT BLACK
8 5BWV-230350-5000 REAR BUMPER ASSY 1 MAUD SPIRIT BLACK
9 5BWV-230440-5000 WINCH GUARD ASSY 1
9 5BWV-230440-5001 WINCH GUARD ASSY 1
10 5BWV-230430-5000 DECO GUARD, FRONT BUMPER 1
11 30006-060016810 BOLT M6x16 4 M6x16
12 5BWV-230522-5000 RH ADAPTER BRACKET, FRONT BUMPER 1
13 5BWV-230521-5000 LH ADAPTER BRACKET, FRONT BUMPER 1




F26-1 BODY ACCESSORIES

Item No. Parts Number Parts Name(EN) Qty Specification

01 30206-060570 NUT 3

02 5BWV-040008-5000 INNER HEX BOLT M6x20 9 M6x20

03 5BWV-260212-5000 BRACKET, PLASTIC TOP ROOF 1

04 6KM#-040066-8001 SPONGE STRAP 3

05 5BWV-040001-5000 INNER HEX BOLT M6x14 3 M6x14

06 8030-040800-00001 NUT CLIP M6 5 M6

07 5BWV-260211-5000 PLASTIC TOP ROOF 1

08 30301-060470 RETAINER 4




KM/ BODY ACCESSORIES

/i
F26-2-V1 BODY ACCESSORIES
Item No. Parts Number Parts Name(EN) Qty Specification
01 5BWV-260100-5000 LH REAR VIEW MIRROR ASSY 1
02 5BWV-260110-5000 BOLT PLUG 2
03 30204-080810 NUT M8 4 M8
04 5BWV-260200-5000 RH REAR VIEW MIRROR ASSY 1




4K/ BODY ACCESSORIES

Y
F26-2-V2 BODY ACCESSORIES
Item No. Parts Number Parts Name(EN) Qty Specification
01 5BWV-260100-5001 LH REAR VIEW MIRROR 1
02 5BWV-260110-5001 BOLT PLUG 2
03 30204-080810 NUT M8 4 M8
04 5BWV-260200-5001 RH REAR VIEW MIRROR 1




F27 M4 f304/FRONT CV SHAFT

F27 FRONT CV SHAFT

Item No. Parts Number Parts Name(EN) ty Specification
01 5HY0-2803A0-10000 DUST BOOT, REAR FIXED END 2
02 5BWV-270300-5000 FRONT CV DRIVE SHAFT 2
03 9GQ0-280150 DUST BOOT KIT, FIXED END 2
2

04

9010-270203

WIRE CIRCLIP




F28 % H 50 HIREAR CV SHAFT

F28 REAR CV SHAFT

Item No. Parts Number Parts Name(EN) ty Specification
01 5HY0-2803A0-10000 DUST BOOT, REAR FIXED END 2
02 5BWV-280300-5000 REAR CV DRIVE SHAFT 2
03 5HY0-2803B0 DUST BOOT KIT, REAR MOTION JOINT 2
04 5BWB-280302 CIRCLIP 2




fé3%%/ DRIVETRAIN SYSTEM |

F30 DRIVETRAIN SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
1 9010-310001 BREATHER HOSE, FRONT GEAR CASE 2
2 30601-108010 CLAMP A8 2 A8
3 30006-102130810 BOLT M10x1.25x130 1 M10x1.25x130
4 30001-102150110 BOLT M10x1.25x150 1 M10x1.25x150
5 30204-102810 NUT M10x1.25 5 M10x1.25
6 5BWV-290100-5000 FRONT DRIVE SHAFT 1
7 30006-102120810 BOLT M10x1.25x120 2 M10x1.25x120
8 30102-102025810 SCREW M10x1.25x25 12 M10x1.25x25
9 30006-102025810 BOLT M10x1.25x25 2 M10x1.25x25
10 9GQ0-290201 FRONT CONNECTING FLANGE COUPLER 2
11 9GQ0-290210 CROSS SHAFT, UNIVERSAL JOINT 3
12 30800-02205 CIRCLIP FOR HOLE 12 22
13 9GQ0-290104 BIG CLAMP 2
14 5HY0-300102 SEAL BOOT, REAR DRIVE SHAFT 1
15 9CR6-300204 SMALL CLAMP 1
16 5HY0-300101 CORE SHAFT, REAR DRIVE SHAFT 1
17 9CR6-300206-10000 DRIVE SLEEVE, REAR GEAR CASE 1
18 30006-102140810 BOLT M10x1.25x140 1 M10x1.25x140




HiBHFRONT AXLE

F31 FRONT AXLE

Item No. Parts Number Parts Name(EN) Qty Specification
1 Q890-310000-20000 FRONT GEAR CASE ASSY 1
2 0GR0-062203 BOLT M10x1.25x20 1 M10x1.25x20
3 0GR0-062204 WASHER 10x27.5x4 1 10x27.5x4
4 0JYA-060103 REAR OUTPUT COUPLER 1
5 0800-062205 O-SEAL RING 25x2 1 25x2
6 0800-062204 OIL SEAL 35x50x7. 1 35x50x7.
7 0110-060011-0010 BOLT M8x28 9 M8x28
8 Q830-311002-00001 BEARING SEAT 1
9 Q830-310023-00100 ADJUSTING WASHER T=0.20 1
9 Q830-310023-00200 ADJUSTING WASHER T=0.30 1 .
10 Q830-310006-10000 O-RING 55x2.5 1 55x2.5
11 30409-02500 BEARING 1 33005(25x47x17)
12 Q830-311003-00100 ADJUSTING WASHER 32x25.4 T=2.10 2 T=2.10
12 Q830-311003-00200 ADJUSTING WASHER 32x25.4 T=2.20 2
12 Q830-311003-00300 ADJUSTING WASHER 32x25.4 T=2.30 2
12 Q830-311003-00400 ADJUSTING WASHER 32x25.4 T=2.40 2
12 Q830-311003-00500 ADJUSTING WASHER 32x25.4 T=2.42 2
12 Q830-311003-00600 ADJUSTING WASHER 32x25.4 T=2.44 2
12 Q830-311003-00700 ADIUSTING WASHER 32x25.4 T=2.46 2
12 Q830-311003-00800 ADJUSTING WASHER 32x25.4 T=2.48 2
12 Q830-311003-00900 ADJUSTING WASHER 32x25.4 T=2.50 2
12 Q830-311003-01000 ADJUSTING WASHER 32x25.4 T=2.60 2
12 Q830-311003-01100 ADJUSTING WASHER 32x25.4 T=2.70 2
12 Q830-311003-01200 ADJUSTING WASHER 32x25.4 T=2.80 2
12 Q830-311003-01300 ADJUSTING WASHER 32x25.4 T=2.90 2
12 Q830-311003-01400 ADJUSTING WASHER 32x25.4 T=3.00 2
13 30409-03000 BEARING 1 32006(30x55x17)
14 Q890-3130A0 BEVEL GEAR, FRONT GEAR CASE 1
15 Q890-310001 FRONT GEAR CASE 1
16 0180-311001 OIL SEAL 24x38x8 2 24x38x8
17 Q830-310003 PIN SHAFT 1
18 0180-332100 OIL DRAIN BOLT M14x1.25x12, MAGNETIC 1 M14x1.25x12
19 0180-011006 GASKET 14 2 14
20 Q890-314000-10000 MOTOR ASSY, FRONT GEAR CASE 1 Kaidi PLUG
21 Q830-310012-10000 O-RING 67.5x2 1
22 Q890-310010 BLOCK ASSY. 1
23 Q890-310003 SHIFT FORK 1
24 30400-03001 BEARING 30x55x13 2 6006
25 30800-05505 CIRCLIP FOR HOLE 55 1 55
26 Q830-310014 DRIVE CLUTCH COVER 1
27 Q830-310013 SPLINE BUSHING 1
28 Q830-310015-00100 ADJUSTING WASHER 79.5x68 T=0.10 1
28 Q830-310015-00200 ADIUSTING WASHER 79.5x68 T=0.20 1
28 Q830-310015-00300 ADJUSTING WASHER 79.5x68 T=0.30 1
28 Q830-310015-00400 ADJUSTING WASHER 79.5x68 T=0.40 1
28 Q830-310015-00500 ADJUSTING WASHER 79.5x68 T=0.50 1
28 Q830-310015-00600 ADJUSTING WASHER 79.5x68 T=1.00 1
29 30400-05500 BEARING 1 61911(55x80x13)
30 Q890-313002 DIFFERENTIAL HOUSING 1
31 0181-313100 BOLT M10x1.25x22 8
32 Q830-313004 GEAR, CV SHAFT 1
33 30906-0503000 PIN 3 5x30
34 Q820-333005 PLANET GEAR SHAFT, SHORT 2
35 0181-313011 WEARING RING 4
36 0180-313003 CENTER GEAR, DIFFERENTIAL 4
37 Q820-333006 PLANET GEAR AXLE 1
38 Q820-333008 CROSS BUSHING 1
39 0180-313006 DRIVEN GEAR, DIFFERENTIAL 1
40 Q800-313005-00100 GEAR WASHER 1
40 Q800-313005-00200 GEAR WASHER 1 .
41 0180-310005 O-SEAL RING 141x2.4 1 141x2.4
42 Q830-310009-00100 ADJUSTING WASHER 54.5x43 T=0.10 1 T=0.10
42 Q830-310009-00200 ADJUSTING WASHER 54.5x43 T=0.20 1
42 Q830-310009-00300 ADJUSTING WASHER 54.5x43 T=0.30 1
42 Q830-310009-00400 ADJUSTING WASHER 54.5x43 T=0.40 1
42 Q830-310009-00500 ADJUSTING WASHER 54.5x43 T=0.50 1
42 Q830-310009-00600 ADJUSTING WASHER 54.5x43 T=1.00 1
43 30105-040008410 SCREW M4x8 2
44 Q820-330007-10000 OIL BAFFLE 1
45 0180-311004-0020 JOINT, BREATHER HOSE 1
46 0180-021008-0010 BOLT M14x1.25x12 1 M14x1.25x12
47 Q890-310002 FRONT GEAR CASE COVER 1
48 0180-330004-0010 BOLT M10x1.25x25 1 M10x1.25x25
49 30130-080010820 INNER HEX SCREW M8x10 1 M8x10
50 0010-023008-0010 BOLT M6x18 2 Méx18




B M H/GEAR SHIFTING

F32 GEAR SHIFTING

Item No. Parts Number Parts Name(EN) Qty Specification
1 5BWV-321300-5000 GEARSHIFT BALL HEAD 1
2 9CR6-321301 LOCK NUT, GEARSHIFT 1 M8
3 5BWV-321002-5000 GEARSHIFT LIMIT GUARD 1
4 5BWV-321100-5000 GEARSHIFT LEVER 1
5 5HY0-321001 SPRING, GEARSHIFT 1
6 9CR6-321001 PIN SHAFT, GEARSHIFT LEVER 1
7 9010-320009 NYLON BUSHING 2
8 30802-00605 CIRCLIP 1 6
9 5BWV-321200-5000 SWING ARM, GEARSHIFT 1
10 9CR6-321003 BUSHING, ARM 2
11 5BWV-321000-5000 GEARSHIFT ASSY 1
12 30006-060016810 BOLT M6x16 3 M6x16
13 8030-040800-00001 NUT CLIP M6 1 M6
14 5BWV-320100-5000 GEARSHIFT CABLE 1
15 5BWV-320002-5000 LOWER BRACKET, CABLE 1
16 5BWV-320001-5000 BRACKET, GEARSHIFT CABLE 1
17 30904-0601610 PIN SHAFT 1
18 30903-0161610 COTTER PIN 1 16x16
19 9010-320200-1000 ROCKER, GEARSHIFT 1
20 0010-022020-00002 BOLT M6x22 1 M6x22
21 30006-060012810 BOLT M6x12 1 M6x12
22 30006-080012810 BOLT M8x12 2 M8x12
23 30006-102040810 BOLT 2 M10x1.25x40




JGHFIREAR AXLE

F33-A-V1 REAR AXLE (AUTOMATIC LOCK DIFFERENTIAL )

Item No. Parts Number Parts Name(EN) Qty Specification
01 Q860-330000-00002 REAR GEAR CASE ASSY 1
02 0GR0-062203 BOLT M10x1.25x20 1 M10x1.25x20
03 0GR0-062204 WASHER 10x27.5x4 1 10x27.5x4
04 Q850-331002 COUPLER 1
05 0800-062205 O-SEAL RING 25x2 1 25x2
06 0800-062204 OIL SEAL 35x50x7 3 35x50x7
07 30409-02500 BEARING 1 33005(25x47x17)
08 0110-060011-0010 BOLT M8x28 10 M8x28
09 830-311002-00001 BEARING SEAT 1
10 Q830-310023-00200 ADJUSTING WASHER T=0.30 1 T=0.30
10 0830-310023-00100 ADJUSTING WASHER T=0.20 1 T=0.20
11 830-310006-10000 O-RING 55x2.5 1 55x2.5
12 Q830-311003-01400 ADJUSTING WASHER 32x25.4 T=3.00 2 T=3.00
12 0830-311003-01300 ADJUSTING WASHER 32x25.4 T=2.90 2 T=2.90
12 Q830-311003-01200 ADJUSTING WASHER 32x25.4 T=2.80 2 T=2.80
12 Q830-311003-01100 ADJUSTING WASHER 32x25.4 T=2.70 2 T=2.70
12 0830-311003-01000 ADJUSTING WASHER 32x25.4 T=2.60 2 T=2.60
12 830-311003-00900 ADJUSTING WASHER 32x25.4 T=2.50 2 T=2.50
12 830-311003-00800 ADJUSTING WASHER 32x25.4 T=2.48 2 T=2.48
12 0830-311003-00700 ADJUSTING WASHER 32x25.4 T=2.46 2 T=2.46
12 Q830-311003-00600 ADJUSTING WASHER 32x25.4 T=2.44 2 T=2.44
12 830-311003-00500 ADJUSTING WASHER 32x25.4 T=2.42 2 T=2.42
12 0830-311003-00400 ADJUSTING WASHER 32x25.4 T=2.40 2 T=2.40
12 Q830-311003-00300 ADJUSTING WASHER 32x25.4 T=2.30 2 T=2.30
12 Q830-311003-00200 ADJUSTING WASHER 32x25.4 T=2.20 2 T=2.20
12 0830-311003-00100 ADJUSTING WASHER 32x25.4 T=2.10 2 T=2.10
13 30409-03000 BEARING 1 32006(30x55x17)
14 Q860-3300A0-00001 BEVEL GEAR ASSY, REAR GEAR CASE 1
15 0180-332100 OIL DRAIN BOLT M14x1.25x12, MAGNETIC 1 M14x1.25x12
16 0180-011006 GASKET 14 2 14
17 0180-021008-0010 BOLT M14x1.25x12 1 M14x1.25x12
18 Q860-330001-00002 REAR GEAR CASE 1
19 30409-05000 BEARING 2
20 Q820-330003-00900 ADJUSTING WASHER 61x50.5 T=1.00 4 T=1.00
20 Q820-330003-00800 ADJUSTING WASHER 61x50.5 T=0.98 4 T=0.98
20 Q820-330003-00700 ADJUSTING WASHER 61x50.5 T=0.96 4 T=0.96
20 Q820-330003-00600 ADJUSTING WASHER 61x50.5 T=0.94 4 T=0.94
20 Q820-330003-00500 ADJUSTING WASHER 61x50.5 T=0.92 4 T=0.92
20 Q820-330003-00400 ADJUSTING WASHER 61x50.5 T=0.90 4 T=0.90
20 Q820-330003-00300 ADJUSTING WASHER 61x50.5 T=0.50 4 T=0.50
20 Q820-330003-00200 ADJUSTING WASHER 61x50.5 T=0.30 4 T=0.30
20 Q820-330003-00100 ADJUSTING WASHER 61x50.5 T=0.10 4 T=0.10
21 Q860-333100 AUTOMATIC LOCK DIFFERENTIAL ASSY 1
22 30105-040008410 SCREW M4x8 2 M4x8
23 0830-310022 OIL GUARD 1
24 0180-311004-0020 JOINT, BREATHER HOSE 1
25 Q860-330002-00002 REAR GEAR CASE COVER 1
26 0180-330004-0010 BOLT M10x1.25x25 2 M10x1.25x25
27 0180-334002 O-SEAL RING 151x3 1 1513
28 0181-313100-0010 BOLT M10x1.25x22 8 M10x1.25x22
29 0850-333107 FRICTION DISC, INNER GEAR 3
30 0850-333104 FRICTION DISC, OUTER GEAR 4
31 850-333111 GASKET 1
32 0850-333108 FRICTION DISC, INNER 1
33 0850-333106 POLISHED SECTION, FRICTION DISC 1




FFHFREAR AXLE

F33-A-V2 REAR AXLE (AUTOMATIC LOCK DIFFERENTIAL )

Item No. Parts Number Parts Name(EN) Qty Specification
01 Q860-330000-00003 REAR GEAR CASE ASSY 1
02 Q860-331002 BOLT 1 M12x1.25x25
03 0180-331008-00001 WHASHER 1 13x27.5x4
04 Q850-331002 COUPLER 1
05 0800-062205 O-SEAL RING 25x2 1 25x2
06 0800-062204 OIL SEAL 35x50x7 3 35x50x7
07 30409-02500 BEARING 1 33005(25x47x17)
08 0110-060011-0010 BOLT M8x28 10 M8x28
09 Q830-311002-00001 BEARING SEAT 1
10 Q830-310023-00200 ADJUSTING WASHER T=0.30 1 T=0.30
10 Q830-310023-00100 ADJUSTING WASHER T=0.20 1 T=0.20
11 Q830-310006-10000 O-RING 55x2.5 1 55x2.5
12 Q830-311003-01400 ADJUSTING WASHER 32x25.4 T=3.00 2 T=3.00
12 Q830-311003-01300 ADJUSTING WASHER 32x25.4 T=2.90 2 T=2.90
12 Q830-311003-01200 ADJUSTING WASHER 32x25.4 T=2.80 2 T=2.80
12 Q830-311003-01100 ADJUSTING WASHER 32x25.4 T=2.70 2 T=2.70
12 Q830-311003-01000 ADJUSTING WASHER 32x25.4 T=2.60 2 T=2.60
12 Q830-311003-00900 ADJUSTING WASHER 32x25.4 T=2.50 2 T=2.50
12 Q830-311003-00800 ADJUSTING WASHER 32x25.4 T=2.48 2 T=2.48
12 Q830-311003-00700 ADJUSTING WASHER 32x25.4 T=2.46 2 T=2.46
12 Q830-311003-00600 ADJUSTING WASHER 32x25.4 T=2.44 2 T=2.44
12 Q830-311003-00500 ADJUSTING WASHER 32x25.4 T=2.42 2 T=2.42
12 Q830-311003-00400 ADJUSTING WASHER 32x25.4 T=2.40 2 T=2.40
12 Q830-311003-00300 ADJUSTING WASHER 32x25.4 T=2.30 2 T=2.30
12 Q830-311003-00200 ADJUSTING WASHER 32x25.4 T=2.20 2 T=2.20
12 Q830-311003-00100 ADJUSTING WASHER 32x25.4 T=2.10 2 T=2.10
13 30409-03000 BEARING 1 32006(30x55x17)
14 Q860-3300A0-00003 BEVEL GEAR ASSY, REAR GEAR CASE 1
15 0180-332100 OIL DRAIN BOLT M14x1.25x12, MAGNETIC 1 M14x1.25x12
16 0180-011006 GASKET 14 2 14
17 0180-021008-0010 BOLT M14x1.25x12 1 M14x1.25x12
18 Q860-330001-00002 REAR GEAR CASE 1
19 30409-05000 BEARING 2
20 Q820-330003-00900 ADJUSTING WASHER 61x50.5 T=1.00 4 T=1.00
20 Q820-330003-00800 ADJUSTING WASHER 61x50.5 T=0.98 4 T7=0.98
20 Q820-330003-00700 ADJUSTING WASHER 61x50.5 T=0.96 4 T7=0.96
20 Q820-330003-00600 ADJUSTING WASHER 61x50.5 T=0.94 4 T7=0.94
20 Q820-330003-00500 ADJUSTING WASHER 61x50.5 T=0.92 4 T7=0.92
20 Q820-330003-00400 ADJUSTING WASHER 61x50.5 T=0.90 4 T=0.90
20 Q820-330003-00300 ADJUSTING WASHER 61x50.5 T=0.50 4 T=0.50
20 Q820-330003-00200 ADJUSTING WASHER 61x50.5 T=0.30 4 T=0.30
20 Q820-330003-00100 ADJUSTING WASHER 61x50.5 T=0.10 4 T=0.10
21 Q860-333100 AUTOMATIC LOCK DIFFERENTIAL ASSY 1
22 30105-040008410 SCREW M4x8 2 M4x8
23 Q830-310022 OIL GUARD 1
24 0180-311004-0020 JOINT, BREATHER HOSE 1
25 Q860-330002-00003 REAR GEAR CASE COVER 1
26 0180-330004-0010 BOLT M10x1.25x25 2 M10x1.25x25
27 0180-334002 O-SEAL RING 151x3 1 151x3
28 0181-313100-0010 BOLT M10x1.25x22 8 M10x1.25x22
29 Q850-333107 FRICTION DISC, INNER GEAR 3
30 Q850-333104 FRICTION DISC, OUTER GEAR 4
31 Q850-333111 GASKET 1
32 Q850-333108 FRICTION DISC, INNER 1
33 Q850-333106 POLISHED SECTION, FRICTION DISC 1




JHFH/REAR AXLE

F33-B-V1 REAR AXLE (WITHOUT DIFFERENTIAL)

Item No. Parts Number Parts Name(EN) Qty Specification
01 Q860-330000-40002 REAR GEAR CASE ASSY 1
02 0GR0-062203 BOLT M10x1.25x20 1 M10x1.25x20
03 0GR0-062204 WASHER 10x27.5x4 1 10x27.5x4
04 Q850-331002 COUPLER 1
05 0800-062205 O-SEAL RING 25x2 1 25x2
06 0800-062204 OIL SEAL 35x50x7 3 35x50x7
07 30409-02500 BEARING 1 33005(25x47x17)
08 0110-060011-0010 BOLT M8x28 10 M8x28
09 Q830-311002-00001 BEARING SEAT 1
10 Q830-310023-00100 ADJUSTING WASHER T=0.20 1 T=0.20
10 Q830-310023-00200 ADJUSTING WASHER T=0.30 1 T=0.30
11 Q830-310006-10000 O-RING 55x2.5 1 55x2.5
12 Q830-311003-00100 ADJUSTING WASHER 32x25.4 T=2.10 2 T=2.10
12 Q830-311003-00200 ADJUSTING WASHER 32x25.4 T=2.20 2 T=2.20
12 Q830-311003-00300 ADJUSTING WASHER 32x25.4 T=2.30 2 T=2.30
12 Q830-311003-00400 ADJUSTING WASHER 32x25.4 T=2.40 2 T=2.40
12 Q830-311003-00500 ADJUSTING WASHER 32x25.4 T=2.42 2 T=2.42
12 Q830-311003-00600 ADJUSTING WASHER 32x25.4 T=2.44 2 T=2.44
12 Q830-311003-00700 ADJUSTING WASHER 32x25.4 T=2.46 2 T=2.46
12 Q830-311003-00800 ADJUSTING WASHER 32x25.4 T=2.48 2 T=2.48
12 Q830-311003-00900 ADJUSTING WASHER 32x25.4 T=2.50 2 T=2.50
12 Q830-311003-01000 ADJUSTING WASHER 32x25.4 T=2.60 2 T=2.60
12 Q830-311003-01100 ADJUSTING WASHER 32x25.4 T=2.70 2 T=2.70
12 Q830-311003-01200 ADJUSTING WASHER 32x25.4 T=2.80 2 T=2.80
12 Q830-311003-01300 ADJUSTING WASHER 32x25.4 T=2.90 2 T=2.90
12 Q830-311003-01400 ADJUSTING WASHER 32x25.4 T=3.00 2 T=3.00
13 30409-03000 BEARING 1 32006(30x55x17)
14 Q860-3300A0-00002 BEVEL GEAR ASSY, REAR GEAR CASE 1
15 0180-332100 OIL DRAIN BOLT M14x1.25x12, MAGNETIC 1 M14x1.25x12
16 0180-011006 GASKET 14 2 14
17 0180-021008-0010 BOLT M14x1.25x12 1 M14x1.25x12
18 Q860-330001-00002 REAR GEAR CASE 1
19 30409-05000 BEARING 2
20 Q820-330003-00100 ADJUSTING WASHER 61x50.5 T=0.10 4 T=0.10
20 Q820-330003-00200 ADJUSTING WASHER 61x50.5 T=0.30 4 T=0.30
20 Q820-330003-00300 ADJUSTING WASHER 61x50.5 T=0.50 4 T=0.50
20 Q820-330003-00400 ADJUSTING WASHER 61x50.5 T=0.90 4 T=0.90
20 Q820-330003-00500 ADJUSTING WASHER 61x50.5 T=0.92 4 T=0.92
20 Q820-330003-00600 ADJUSTING WASHER 61x50.5 T=0.94 4 T=0.94
20 Q820-330003-00700 ADJUSTING WASHER 61x50.5 T=0.96 4 T=0.96
20 Q820-330003-00800 ADJUSTING WASHER 61x50.5 T=0.98 4 T=0.98
20 Q820-330003-00900 ADJUSTING WASHER 61x50.5 T=1.00 4 T=1.00
21 Q850-330003-00001 MOUNTING BASE 1
22 30105-040008410 SCREW M4x8 2 M4x8
23 Q830-310022 OIL GUARD 1
24 0180-311004-0020 JOINT, BREATHER HOSE 1
25 Q860-330002-00002 REAR GEAR CASE COVER 1
26 0180-330004-0010 BOLT M10x1.25x25 2 M10x1.25x25
27 0180-334002 O-SEAL RING 151x3 1 151x3

8

0181-313100-0010

BOLT M10x1.25x22

M10x1.25x22




JHFIREAR AXLE

F33-B-V2 REAR AXLE (WITHOUT DIFFERENTIAL)

Item No. Parts Number Parts Name(EN) Qty Specification
01 Q860-330000-40003 REAR GEAR CASE ASSY 1
02 Q860-331002 BOLT 1 M12x1.25%25
03 0180-331008-00001 WHASHER 1 13x27.5x4
04 Q850-331002 COUPLER 1
05 0800-062205 O-SEAL RING 25x2 1 25x2
06 0800-062204 OIL SEAL 35x50x7 3 35x50x7
07 30409-02500 BEARING 1 33005(25x47x17)
08 0110-060011-0010 BOLT M8x28 10 M8x28
09 Q830-311002-00001 BEARING SEAT 1
10 Q830-310023-00100 ADJUSTING WASHER T=0.20 1 T=0.20
10 Q830-310023-00200 ADJUSTING WASHER T=0.30 1 T=0.30
11 Q830-310006-10000 O-RING 55x2.5 1 55x2.5
12 Q830-311003-00100 ADJUSTING WASHER 32x25.4 T=2.10 2 T=2.10
12 Q830-311003-00200 ADJUSTING WASHER 32x25.4 T=2.20 2 T=2.20
12 Q830-311003-00300 ADJUSTING WASHER 32x25.4 T=2.30 2 T=2.30
12 Q830-311003-00400 ADJUSTING WASHER 32x25.4 T=2.40 2 T=2.40
12 Q830-311003-00500 ADJUSTING WASHER 32x25.4 T=2.42 2 T=2.42
12 Q830-311003-00600 ADJUSTING WASHER 32x25.4 T=2.44 2 T=2.44
12 Q830-311003-00700 ADJUSTING WASHER 32x25.4 T=2.46 2 T=2.46
12 Q830-311003-00800 ADJUSTING WASHER 32x25.4 T=2.48 2 T=2.48
12 Q830-311003-00900 ADJUSTING WASHER 32x25.4 T=2.50 2 T=2.50
12 Q830-311003-01000 ADJUSTING WASHER 32x25.4 T=2.60 2 T=2.60
12 Q830-311003-01100 ADJUSTING WASHER 32x25.4 T=2.70 2 T=2.70
12 Q830-311003-01200 ADJUSTING WASHER 32x25.4 T=2.80 2 T=2.80
12 Q830-311003-01300 ADJUSTING WASHER 32x25.4 T=2.90 2 T=2.90
12 Q830-311003-01400 ADJUSTING WASHER 32x25.4 T=3.00 2 T=3.00
13 30409-03000 BEARING 1 32006(30x55x17)
14 Q860-3300A0-00003 BEVEL GEAR ASSY, REAR GEAR CASE 1
15 0180-332100 OIL DRAIN BOLT M14x1.25x12, MAGNETIC 1 M14x1.25x12
16 0180-011006 GASKET 14 2 14
17 0180-021008-0010 BOLT M14x1.25x12 1 M14x1.25x12
18 Q860-330001-00002 REAR GEAR CASE 1
19 30409-05000 BEARING 2
20 Q820-330003-00100 ADJUSTING WASHER 61x50.5 T=0.10 4 T=0.10
20 Q820-330003-00200 ADJUSTING WASHER 61x50.5 T=0.30 4 T=0.30
20 Q820-330003-00300 ADJUSTING WASHER 61x50.5 T=0.50 4 T=0.50
20 Q820-330003-00400 ADJUSTING WASHER 61x50.5 T=0.90 4 T=0.90
20 Q820-330003-00500 ADJUSTING WASHER 61x50.5 T=0.92 4 T=0.92
20 Q820-330003-00600 ADJUSTING WASHER 61x50.5 T=0.94 4 T=0.94
20 Q820-330003-00700 ADJUSTING WASHER 61x50.5 T=0.96 4 T=0.96
20 Q820-330003-00800 ADJUSTING WASHER 61x50.5 T=0.98 4 T=0.98
20 Q820-330003-00900 ADJUSTING WASHER 61x50.5 T=1.00 4 T=1.00
21 Q850-330003-00001 MOUNTING BASE 1
22 30105-040008410 SCREW M4x8 2 M4x8
23 Q830-310022 OIL GUARD 1
24 0180-311004-0020 JOINT, BREATHER HOSE 1
25 Q860-330002-00002 REAR GEAR CASE COVER 1
26 0180-330004-0010 BOLT M10x1.25x25 2 M10x1.25x25
27 0180-334002 O-SEAL RING 151x3 1 151x3

8

0181-313100-0010

BOLT M10x1.25x22

M10x1.25x22




R4 B F/SEAT BELT ASSY

12

4

F34 3-POINT SEAT BELT

Item No. Parts Number Parts Name(EN) Qty Specification

1 5BWV-341100-5000 SEAT BELT ASSY, DRIVER 1

2 5ASV-341100-6200-22 BOLT 4

3 5ASV-341100-6200-23 WASHER 4

4 5ASV-341100-6200-28 WASHER 4 "

5 5ASV-341100-6200-27 WASHER 4 "

6 5ASV-341100-6200-26 LOCK WASHER 8

7 5ASV-341100-6200-25 NUT 6

8 5ASV-341100-6200-34 BOLT 4

9 5ASV-341100-6200-35 LH BUCKLE ASSY 1

10 5ASV-341200-6200-20 RH BUCKLE ASSY 1

11 5BWV-341200-5000 SEAT BELT ASSY, PASSENGER 1

12 5BWV-348001-5000 INNER CAP, SEAT BELT 2

13 5BWV-348002-5000 OUTER CAP, SEAT BELT 2

14 9060-340001 GUIDE RING PLUG, SEAT BELT 2

15 8010-150003 TIE 1 5x250




14/7/SIDE DOOR

F37 SIDE DOORS

Item No. Parts Number Parts Name(EN) Qty [ Specification
1 5BWV-374002-5100-0BM0O DECO PLATE, RH DOOR 1 NEBULA BLACK
1 5BWV-374002-5100-0EC00 DECO PLATE, RH DOOR 1 ROYAL BLUE
1 5BWV-374002-5100-0HD0O DECO PLATE, RH DOOR 1 GALAXY GREY
2 5BWV-372002-5100-0BM0O DECO PLATE, LH DOOR 1 NEBULA BLACK
2 5BWV-372002-5100-0EC00 DECO PLATE, LH DOOR 1 ROYAL BLUE
2 5BWV-372002-5100-0HD0O DECO PLATE, LH DOOR 1 GALAXY GREY
3 5BWV-372040-5100 SEAL STRAP, HALF DOOR 2
4 5BWV-374003-5100 RH DOOR PLATE 1
5 5BWV-372003-5100 LH DOOR PLATE 1
6 5BWV-374060-5100 RH DOOR LOCK KIT 1
7 5BWV-372060-5100 LH DOOR LOCK KIT 1
8 5BWV-374050-5100 OUTER ROD, RH 1
9 5BWV-372050-5100 OUTER ROD, LH 1
10 5BWV-372009-5100 ADAPTER BRACKET 2
11 5BWV-374005-5100 INNER ROD, RH 1
12 5BWV-372005-5100 INNER ROD, LH 1
13 5HY0-372301 PIN SHAFT 4
14 30903-0160810 COTTER PIN 4 M16x8
15 5BWV-372007-5100 LH INNER TROSION SPRING 2
16 5BWV-374007-5100 RH INNER TROSION SPRING 2
17 5BWV-374401-5100 OUTER HANDLE, RH DOOR 2
18 5BWV-372401-5100 OUTER HANDLE, LH DOOR 2
19 5BWV-372011-5100 ROD SLEEVE 6
20 5BWV-374030-5100 BRACKET, RH BUCKLE 1
21 5BWV-372030-5100 BRACKET, LH BUCKLE 1
22 5BWV-374100-5100 RH DOOR FRAME 1
23 5BWV-372100-5100 LH DOOR FRAME 1
24 5HY0-372001-10000 UPPER CONNECTING PLATE 4
25 5BWV-374004-5100 RH DOOR INNER PLATE 1
26 5BWV-372004-5100 LH DOOR INNER PLATE 1
27 5BWV-374020-5100 RH LOCK HOOK ASSY 1
28 5BWV-372020-5100 LH LOCK HOOK ASSY 1
29 5BWV-374070-5100 RH BRACKET, HINGE 2
30 5BWV-372070-5100 LH BRACKET, HINGE 2
31 5HY0-372032-00001 SLEEVE 8
32 30802-00605 CIRCLIP 4 6
33 5BWV-372080-5100 ADJUSTING SEAT, LOCK HOOK 2
34 30006-060025810 BOLT 4 M6x25
35 30303-060112 WASHER 4 6
36 8030-040800-00001 NUT CLIP M6 16 M6
37 30006-060012810 BOLT M6x12 16 M6x12
38 8010-000004 BOLT M6x14 2 M6x14
39 5BWV-040016-5000 INNER HEX SLEF-TAPPING SCREW ST4.8x16 32 ST4.8x16
40 30102-060012870 SCREW 4
41 30006-080020870 BOLT 20
2 30102-080020870 SCREW 4
43 5BW2-3720A0 LH SIDE DOOR 1
44 5BW2-3740A0 RH SIDE DOOR 1




CFMOTO

ZFORCE 800 Trail
ZFORCE 950 Trail

ZFORCE 950 Sport

Owner's Manual

READ THIS It contains important This ROV should not be operated by
MANUAL safety information anyone under 16 years of a?e.
CAREFULLY Passenger under 12 years of age are prohibited.

F38-A-V1 OWNERS MANUAL(NA)

Item No. Parts Number Parts Name(EN) Qty Specification

01 5BWV-380101-5100-13 OWNERS MANUAL 1

01 5BWV-380101-5101-13 OWNERS MANUAL 1




® cemoTOo

ZFORCE 800 Trail
ZFORCE 950 Trail

ZFORCE 950 Sport

Owner's Manual

READ THIS contains importan Th ROV should n 'rb operated by
MANUAL safety information under 16 years of age.
CAREFULLY P g under 12 y ? age are prohibited.

F38-A-V2 OWNERS MANUAL(NA)

Item No. Parts Number Parts Name(EN) Qty Specification

01 5BYV-380101-7000-13 OWNERS MANUAL 1 NORTH AMERICA




® cFmoTOo

ZFORCE
800 Trail

CF800SU-2/CF800SZ-2

EHEE

AR T 1BASUATHRILERAE,
EFHEIEENZLER 2@ %A THRIE R

F38-B OWNERS MANUAL(CHINESE)

Item No. Parts Number Parts Name(EN) Qty Specification
01 5BWV-380101-5200-11 OWNERS MANUAL 1




#iTOWBAR

F40-A TOWBAR (PIN CONNECTION)

Item No. Parts Number Parts Name(EN) Qty Specification
01 9010-400102-10000 COTTER PIN, BRACKET 1
02 9010-400103 PIN SHAFT, BRACKET 1
03 7000-400120 TUBE, TRAILER 1




HiTOWBAR

Vi

D

@5

F40-B TOWBAR (BOLT CONNECTION)

Item No. Parts Number Parts Name(EN) Qty Specification
01 5BW1-401106 BOLT, TOWING 1
02 7000-400120 TUBE, TRAILER 1
03 30218-163860 NUT M16x1.5 1 M16x1.5
04 5BW1-401310-10000 TOWING HITCHBALL 1 50MM
04 9010-204000 TOWING HITCHBALL ASSY 1 land 7/8"




R4 AR FILTER ASSY

- 6 09 @
i s ]
- |
T g_-f
F41 AIR FILTER ASSY
Item No. Parts Number Parts Name(EN) Qty Specification
1 0JWV-110000-6000 AIR FILTER ASSY 1
2 0JWV-110002-6000 UPPER HOUSING, AIR FILTER 1
3 0JWV-112000-6000 FILTER ELEMENT 1
4 0JWV-110000-6000-22 SEAL RING 1
5 0JWV-113000-6000 LOWER HOUSING, AIR FILTER 1
6 0JWV-110000-6000-23 OVERFLOW HOSE 1
7 9010-020007 A-TYPE SCREW CLAMP 2 50-70
8 0JWV-110003-6000 BREATHER HOSE, CRANKCASE 1
9 0JWV-110000-6000-20 CLAMP 3
10 0JWV-110000-6000-21 CONNECTING PIPE 1
11 0JWV-110001-6000 AIR OUTLET PIPE, AIR FILTER 1
12 0180-110003 CLASP 3
13 5BWV-000205-5000 AIR INLET PIPE, AIR FILTER 1




EOO0 LONG BLOCK LONG BLOCK

Item No.

Parts Number

Parts Name(EN)

Qty

Specification

01

0JWB-ALB000-0840

2V91W-B LONG BLACK

1

Kaidi PLUG




T A AILEFT CRANKCASE ASSY

EO1-1 LEFT CRANKCASE ASSY

Item No. Parts Number Parts Name(EN) Qty | Specification
01 0800-011300-0004 OIL FILTER ELEMENT 1
02 0010-021005 DOWEL PIN 10x14 4 10x14
03 0040-012006-0010 BOLT M8x50 2 M8X50
04 0010-090005-0010 BOLT M6x16 4 M6x16
05 0130-011400 PLUG, SEAL 1
06 0180-011006 GASKET 14 4 14
07 0180-011007-0010 BOLT M14x1.5x32 2 M14x1.5x32
08 0010-080008 DOWEL PIN 1 8X14
09 0110-013030 O-SEAL RING 18x3.55 1 18x3.55
10 0JYA-014004 OLL DIPSTICK 1
11 0800-011006-00001 SCREW PLUG 1
12 0800-011013-00001 RESTRICTION PLUG 1
13 30499-01700 BEARING 2 6303C3@NTN
14 0JWA-060001-10000 GEARSHAFT,REVERSE 1
15 30400-01704 BEARING 1 17
16 30601-114010 CLAMP A14 2 A14
17 0010-013007 BREATHER HOSE 1
18 0800-012400 OIL PRESSURE SWITCH 1
19 0010-060010 WASHER 10 1 10
20 0800-011400 NOZZLE VALVE ASSY 1
21 0010-013006-0010 JOINT, BREATHER HOSE 1
22 0700-022018 SOLID PIN 8x14 1 8x14
23 30406-00500 ROLLER NEEDLE P5x11.8 3 P5x11.8
24 30122-040010850 SCREW M4x10 1 M4x10
25 0800-011003 THRUST WASHER, CRANKCASE 1
26 0JWA-011001-30000 GASKET, CRANKCASE 1
27 0JWA-011008 INNER PLATE,OIL STRAINER 1
28 0010-023305 WASHER 8.5 1 8.5
29 0180-332002-0010 BOLT M8x12.5, FLANGE 1 M8x12.5
30 0JWA-011100-20001 LH CRANKCASE ASSY 1
30 0JWA-0111A1 LH CRANKCASE ASSY 1
31 0030-011006-0010 BOLT M6x105 3 M6x105
32 0JWA-011009 OIL STRAINER 1
33 30017-060023420 BOLT M6x23 2 M6x23
33 30017-060022110 BOLT 2
34 0JWA-011003-10000 OUTER GASKET, STRAINER 1
35 0JWA-011002 OUTER PLATE,OIL STRAINER 1
36 30212-060810 CAP-SHAPE BOLT M6 2 M6
37 0010-080013-0010 BOLT M6x22 2 M6x22
38 0JWA-011004-30000 GASKET, LH CRANKCASE COVER 1
39 0A70-011005-00001 BOLT M6x75 1
40 30801-01005 CIRCLIPS FOR SHAFT 1 10
41 0800-011005 WASHER 10 1 10
42 0800-011004 IDLE GEAR, BREATHER 1
43 0800-011007 CHAIN GUARD 1
44 0800-011104 IDLE GEAR SHAFT, BREATHER 2
45 0800-011105 SEAT, BREATHER 1
46 0800-011203 OIL SEAL 1 15x26%6
47 0800-011201 GEAR, BREATHER 1
48 30400-01003 BEARING 1 10
49 0800-011202 SHAFT, BREATHER 1
50 0800-011200 BREATHER ASSY 1
51 0130-011109-0010 BOLT M8x60 1 M8x60
52 0180-011500 DRAIN BOLT, MAGNETIC M12X1.5 1 M12x1.5
53 0010-021014 WASHER 12 1 12
54 0800-012401 ADAPTOR CABLE, OIL PRESSURE SWITCH 1
55 0800-011102-00021 PLAIN BEARING 1 1 BLUE@THICK
55 0800-011102-00011 PLAIN BEARING 1 1 RED@THIN
56 0800-011103-00011 PLAIN BEARING 2 1 RED@THIN
56 0800-011103-00021 PLAIN BEARING 2 1 BLUE@THICK
57 0800-0111A0-00001 PLAIN BEARING KIT, MAIN SHAFT 1 RED
57 0800-0111B0-00001 PLAIN BEARING KIT, MAIN SHAFT 1 BLUE
57 0800-0111A0 PLAIN BEARING KIT, MAIN SHAFT 1 RED
57 0800-0111B0 PLAIN BEARING KIT, MAIN SHAFT 1 BLUE




Hili S S/RIGHT CRANKCASE ASSY

E01-2 RIGHT CRANKCASE ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
01 0010-021018-0010 BOLT M6x55 1 M6X55
02 0180-013208-0010 BOLT M6x45 11 M6x45
03 0JWA-012100-20004 RH CRANKCASE ASSY 1
03 0JWA-0121A1 RH CRANKCASE ASSY 1
04 0JWA-012003 SPACER 14.1x22x1 1 14.1x22x1
05 0JWA-012200 OIL DRAIN BOLT Mi14x1.5 1 M14x1.5
06 0800-011400 NOZZLE VALVE ASSY 1
07 0010-011002 OIL SEAL 1 25x40x8
08 30400-02501 BEARING 1 25
09 0JWA-012004 MIDDLE BEARING RETAINER, FRONT OUTPUT SHAFT 1
10 30122-040010850 SCREW M4x10 1 M4x10
11 0800-011003 THRUST WASHER, CRANKCASE 1
12 30400-01704 BEARING 1 17
13 30499-03000 BEARING 1 5206
14 0180-012006-00001 OIL SEAL 30X45X8 1 30X45X8
15 0A70-011005-00001 BOLT M6x75 2
16 30304-050440 WASHER 2
17 0GR0-0140A0 SCREW PLUG,RELIEF VALVE ASSY 1
18 30406-00500 ROLLER NEEDLE P5x11.8 3 P5x11.8
19 0180-023002 O-SEAL RING 24x2.5 1 24x2.5
20 0800-012200-20000 GEAR SENSOR 1 KAIDI PLUG
21 0010-090005-0010 BOLT M6x16 2 M6x16
22 01A0-012010-00001 SCREW 1
23 0130-011109-0010 BOLT M8x60 3 M8x60
24 0JWA-012002 GASKET 2, CVT CASE 1
25 0JWA-012001 GASKET 1, CVT CASE 1
26 0700-012003-00001 BOLT M8x73 1 M8x73
27 0010-021005 DOWEL PIN 10x14 2 10x14
28 0800-011007 CHAIN GUARD 1
29 0130-011115-0010 BOLT M8x106 1 M8x106
30 3120015 STEEL BALL 1
31 0700-012603-1000 SPRING, RELIEF VALVE 1
32 0180-332004 O-SEAL RING 19x2.5 1 19x2.5
33 0GR0-014003 SCREW PLUG, RELIEF VALVE 1
34 0010-011008 O-SEAL RING 1 15.8x2.4
35 0JWA-080009-00001 JOINT, WATER PUMP COVER 1
36 0800-011102-00021 PLAIN BEARING 1 1 BLUE@THICK
36 0800-011102-00011 PLAIN BEARING 1 1 RED@THIN
37 0800-011103-00021 PLAIN BEARING 2 1 BLUE@THICK
37 0800-011103-00011 PLAIN BEARING 2 1 RED@THIN
38 0800-0111A0-00001 PLAIN BEARING KIT, MAIN SHAFT 1 RED
38 0800-0111B0-00001 PLAIN BEARING KIT, MAIN SHAFT 1 BLUE




CVTHALICVT CASEASSY |

E01-3 CVT CASE ASSY

Item No. Parts Number Parts Name(EN) ty Specification
1 0180-068001-00100 HOLLOW BOLT M14x1.5 1 M14x1.5
2 0180-011006 GASKET 14 1 14
3 0JY0-013102-00011 PLAIN BEARING, CVT 2 RED
3 0JY0-013102-00021 PLAIN BEARING, CVT 2 BLUE
4 0JY0-013103 OIL SEAL 32X55X10 1 32X55X10
5 0IJWB-0131A0 CVT CASE 1
6 0010-013010-0010 BOLT M6x50 9 M6x50
7 0010-080013-0010 BOLT M6x22 6 M6x22
8 0010-021018-0010 BOLT M6x55 2 M6x55
9 0JWV-013002-6000 GASKET, CVT COVER 1
10 0JWV-013201-6000 CVT COVER 1
11 0JY0-013201-00002 BOLT, CVT CASE COVER 8
11 0JY0-013201-00003 BOLT, CVT CASE COVER 8
12 0800-021102 RUBBER WASHER 8
13 0800-021103 CAP, RUBBER WASHER 8
14 0700-012701 O-SEAL RING 1 10x2
15 0JWV-013202-6000 DRAIN BOLT 1




k34 % 4/LEFT CRANKCASE COVER ASSY

E01-4 LEFT CRANKCASE COVER ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
01 0JYA-014004 OIL DIPSTICK 1
02 0010-013008-0010 BOLT M6x35 14 M6x35
03 0010-013009-0010 BOLT M6x40 2 M6x40
04 0010-011017-0010 BOLT M6x60 1 M6x60
05 30406-00500 ROLLER NEEDLE P5x11.8 2 P5x11.8
06 0800-014008 SLEEVE, TIGHTENING 1
07 0800-014009-00001 BOLT M12x1.25x35 1 M12x1.25x35
08 30400-02800 BEARING 1
09 0GRA-014003 O-SEAL RING 48x2.5 1
10 0800-014011-10000 PLUG 1
11 0010-023008-0010 BOLT M6x18 6 M6x18
12 0180-014010 WIRE CLIP 2
13 0JWA-014403 AIR BAG 1
14 6070-120400 CLAMP 1 Dial4.5
15 0JWA-014401 SUPPORTER, AIR BAG 1
15 0IJWA-014401-10000 SUPPORTER, AIR BAG 1
16 0JWA-014402 JOINT,AIR BAG 1
17 30601-108010 CLAMP A8 2 A8
18 0JWA-014404 BREATHER HOSE, AIR BAG 1
19 0110-013030 O-SEAL RING 18x3.55 1 18x3.55
20 0180-080003-10000 HOSE, OVERFILLING 1
21 0180-311004-0020 JOINT, BREATHER HOSE 1
22 0800-014002-00001 FILTER COVER 1
23 0800-014003 O-SEAL RING 63x2.5 1 63x2.5
24 0IJWA-014001-10000 LH CRANKCASE COVER 1
25 0JWV-014100-6000 TRIGGER ASSY 1
26 0010-090005-0010 BOLT M6x16 1 M6x16
27 0JWA-014003-10000 WIRE CLAMP 1
28 0180-014004-00100 BOLT, LEAD HOLDER 2




S5 =4CYLINDER HEAD COVER ASSY

E02-1 CYLINDER HEAD COVER ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
01 0800-021002-00001 SEAL RING, CYLINDER HEAD COVER 1
02 0800-021001 CYLINDER HEAD COVER 1
03 0800-021102-10000 RUBBER WASHER 4
04 0800-021103 CAP, RUBBER WASHER 4
05 0800-021101-10001 BOLT, CYLINDER HEAD COVER 4




HA L& 4 /CYLINDER HEAD NO. 1 ASSY

E02-2 CYLINDER HEAD NO.1 ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
01 0800-022002 WASHER 4 12.3x18.5x0.5
02 0800-022600-20000 ROCKER ARM ASSY, AIR EXHAUST 1
03 0800-022506 ADJUST NUT, VALVE CLEARANCE 4
04 0800-022510 ADJUST SCREW, VALVE CLEARANCE 4
05 0800-022001 ROCKER ARM SHAFT 2
06 0800-022016 LOCK CLIP, VALVE 1
07 0800-022007 UPPER SEAT, VALVE SPRING 4
08 0800-022006-10000 SPRING, VALVE 4
09 0010-022500-10000 SEAL RING, VALVE STEM 1
10 0800-022008 LOWER SEAT, VALVE SPRING 4
11 0800-022003-00001 BOLT, CYLINDER 4
12 0800-022009-00001 BOLT M6x80 2 M6x80
13 0010-011700-0010 FLANGE NUT M8 2 M8
14 0180-022003-00001 STUD 2
15 0800-022300 BUSHING, EXHAUST PIPE 1
16 0800-0220A0 FIRST CYLINDER HEAD 1
17 0800-022200-00002 GASKET, CYLINDER HEAD 1
18 0800-022004 VALVE, INTAKE 2
19 0800-022005 VALVE, EXHAUST 2
20 30132-550160030 SCREW ST5.5x16 1 ST5.5x16
21 0180-013208-0010 BOLT M6x45 2 M6x45
22 0800-022013-10000 THERMOSTAT CAP 1
23 0010-022802 SEAL RING 1
24 0800-022700 THERMOSTAT 1
25 0800-022015-00001 SCREW PLUG M12x1.5 1
26 0800-022014 WASHER 12.2x18x1.5 1 12.2x18x1.5
27 0010-021017-0010 BOLT M6x25 2 M6x25
28 0800-022402 SCREW PLUG, TENSIONER 1
29 0800-022407 O-SEAL RING 17x1.45 1 17x1.45
30 0800-022011 WASHER 5.3x11x1.5 1 5.3x11x1.5
31 0800-022405 SPRING, CHAIN TENSIONER 1
32 0800-022410 PLUNGER, CHAIN TENSIONER 1
33 0800-022400-10000 TENSIONER 1
34 0800-022017 SEAL RING, TENSIONER 1 20.8x2.4
35 0800-022012 SEAT, THERMOSTAT 1
36 30502-028000N O-RING 1 28x2.65
37 0800-022800 SPARK PLUG 1
38 0800-022500-20000 ROCKER ARM ASSY, AIR INTAKE 1




STEICYLINDER ASSY |

E02-3 CYLINDER BODY

Item No. Parts Number Parts Name(EN) ty Specification
01 0800-023004 GUIDE PLATE 2
02 0800-023001-00002 SCREW, TENSIONER PLATE 2
03 0800-023003 TENSION PLATE 2
04 30406-00500 ROLLER NEEDLE P5x11.8 4 P5x11.8
05 0800-023100-0001 CYLINDER BODY 2 GROUP 1
05 0800-023100-0002 CYLINDER BODY 2 GROUP 2
06 0800-023002 GASKET, CYLINDER 2
06 0800-023002-00001 GASKET, CYLINDER 2




/®

BTy 4057 K EICAMSHAFT OF CYLINDER 1 ASSY ‘

E02-4 CAMSHAFT OF CYLINDER 1 ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
01 0800-024003-00001 BOLT, TIMING SPROCKET 1
02 0800-024100 TIMING CHAIN 1
03 0800-024006 TIMING SPROCKET 1
04 0010-021019-0010 BOLT M6x12 1 M6x12
05 0800-024004-10000 HOLDING STRIP, CAMSHAFT 1
06 0JWV-024010-6000 CAMSHAFT ASSY, FIRST CYLINDER 1




A EAINTAKE MANIFOLD ASSY

E02-5-A INTAKE MANIFOLD ASSY (FOR FUEL VAPORIZATION SYSTEM)

Item No. Parts Number Parts Name(EN) Qty Specification
1 080V-025002-1000 SEAL RING, MANIFOLD 2
2 0JWD-025003 AUXILIARY AIR INLET MANIFOLD 1
3 0130-011114-00001 BOLT 4
4 0120-110003 CLAMP 52 2
5 0800-025004 JOINT PIPE, AIR INLET PIPE 1
6 0JWV-025100-6000 MAIN AIR INLET PIPE ASSY 1




# S EAL/INTAKE MANIFOLD ASSY

E02-5-B INTAKE MANIFOLD ASSY (WHITOUT FUEL VAPORIZATION SYSTEM)

Item No. Parts Number Parts Name(EN) Qty Specification
1 080V-025002-1000 SEAL RING, MANIFOLD 2
2 0JWD-025003 AUXILIARY AIR INLET MANIFOLD 1
3 0130-011114-00001 BOLT 4
4 0120-110003 CLAMP 52 2
5 0800-025004 JOINT PIPE, AIR INLET PIPE 1
6 0JWV-025002-6000 MAIN AIR INLET PIPE 1




FE L&A /CYLINDER HEAD NO. 2 ASSY

E02-6 CYLINDER HEAD NO.2 ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
01 0800-022200-00002 GASKET, CYLINDER HEAD 1
02 0JWA-0260A0 FIRST CYLINDER HEAD 1
03 30132-550160030 SCREW ST5.5x16 1 ST5.5x16
04 0010-021017-0010 BOLT M6x25 4 M6x25
05 0800-022011 WASHER 5.3x11x1.5 1 5.3x11x1.5
06 0JWV-026100-6000 THERMOSTAT CAP 1
07 0800-022800 SPARK PLUG 1
08 0010-022802 SEAL RING 1
09 0800-026002 WASHER 20.5x30x0.8 1 20.5x30x0.8
10 0800-022016 LOCK CLIP, VALVE 8
11 0800-022007 UPPER SEAT, VALVE SPRING 4
12 0800-022006-10000 SPRING, VALVE 4
13 0010-022500-10000 SEAL RING, VALVE STEM 1
14 0800-022008 LOWER SEAT, VALVE SPRING 4
15 0800-022004 VALVE, INTAKE 2
16 0800-022003-00001 BOLT, CYLINDER 4
17 0800-022009-00001 BOLT M6x80 2 M6x80
18 0800-022005 VALVE, EXHAUST 2
19 0800-022400-10000 TENSIONER 1
20 0800-022402 SCREW PLUG, TENSIONER 1
21 0800-022407 O-SEAL RING 17x1.45 1 17x1.45
22 0JYA-026001 CONNECTING PIPE, FRONT & REAR CYLINDER 1
23 0800-022405 SPRING, CHAIN TENSIONER 1
24 0800-022410 PLUNGER, CHAIN TENSIONER 1
25 0800-022017 SEAL RING, TENSIONER 1 20.8x2.4
26 0010-011700-0010 FLANGE NUT M8 2 M8
27 0180-022003-00001 STUD 2
28 0800-022300 BUSHING, EXHAUST PIPE 1
29 018B-022810 WATER TEMPERATURE SENSOR 1
30 0800-022002 WASHER 4 12.3x18.5x0.5
31 0800-022001 ROCKER ARM SHAFT 2
32 0800-022600-20000 ROCKER ARM ASSY, AIR EXHAUST 1
33 0800-022500-20000 ROCKER ARM ASSY, AIR INTAKE 1
34 0800-022510 ADJUST SCREW, VALVE CLEARANCE 4
35 0800-022506 ADJUST NUT, VALVE CLEARANCE 4
2

36

30603-125020

CLAMP D25

D25




AL 34 H AICAMSHAFT OF CYLINDER 2ASSY |

E02-7 CAMSHAFT OF CYLINDER 2 ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
01 0JWV-027010-6000 CAMSHAFT ASSY, SECOND CYLINDER 1
02 0800-024004-10000 HOLDING STRIP, CAMSHAFT 1
03 0010-021019-0010 BOLT M6x12 1 M6x12
05 0800-024006 TIMING SPROCKET 1
06 0800-024100 TIMING CHAIN 1
07 0800-024003-00002 BOLT, TIMING SPROCKET 1




REEHIZIMAGNETO ASSY |

E03 MAGNETO ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification
01 0800-032000-70000 MAGNETO STATOR ASSY. 1
02 0800-030001-00001 BOLT M6x35 3
03 30102-080020810 SCREW M8x20 6 M8x20
04 0JYA-031000-40000 MAGNETO ROTOR ASSY. 1
05 0180-091200 OVERRIDING CLUTCH 1




HAEEFFREUEICRANKSHAFT ASSY BCONNECTING RODS PISTON ASSY

E0O4 CRANKSHAFT & CONNECTING ROD & PISTON ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
01 0JWA-041000-10012 CRANKSHAFT 1 MARK A
01 0JWA-041000-10022 CRANKSHAFT 1 MARK B
01 0JWA-041000-10014 CRANKSHAFT 1
01 0JWA-041000-10024 CRANKSHAFT 1
02 0180-040007 WOODRUFF KEY 1
03 0800-040006-00012 PLAIN BEARING, CONNECTING ROD 4 RED
03 0800-040006-00022 PLAIN BEARING, CONNECTING ROD 4 BLACK
03 0800-040006-00032 PLAIN BEARING, CONNECTING ROD 4 YELLOW
04 0800-042000-00011 CONNECTING ROD ASSY 2 MARK 1
04 0800-042000-00021 CONNECTING ROD ASSY 2 MARK 2
05 0800-042004 BOLT, CONNECTING ROD 4
06 0800-040005 CIRCLIP, PISTON PIN 4
07 0800-040002 PISTON PIN 2
08 0800-0400A0 PISTON RING ASSY 2 SUPPLIERS: DY
09 0800-040001-20012 PISTON 2 MARK1
09 0800-040001-20022 PISTON 2 MARK 2




CVT UCVT ASSY

EO5 CVT ASSY
Item No. Parts Number Parts Name(EN) Qty Specification

01 0JWA-055000-10000 TOOTHED DRIVE BELT 1

02 0JYA-052000-10000 DRIVEN PULLEY ASSY 1

03 0JY0-050001-00001 BOLT, DRIVE PULLEY 1

04 0JYA-051000-20000 DRIVE PULLEY ASSY 1

05 0JYA-051013-10001 NUT, DRIVE PULLEY 1

06 0JYA-051006-10000 THRUST COLLAR 1 CVtech
07 0JYA-051004-10000 NYLON PARTS, THRUST DISC 3

08 0GR0-051004-20000 WEIGHT ROLLER 6 169
09 0GR0-051005 NYLON PROTECTOR, WEIGHT ROLLER 6 CVtech
10 0JYA-051100 MOVING PLATE ASSY, DRIVE PULLEY 1 CVtech
11 0JY0-051002 SPRING,DRIVE PULLEY 1 CVtech
12 0GR0-051009-10000 NYLON WASHER 1

13 0GR0-051011 STEEL WASHER 1 CVtech
14 0GR0-051001 SPRING SEAT 1 CVtech
15 0GR0-051400-10000 BEARING 1

16 0JYA-051200-10000 DRIVE PULLEY STATIONARY SHEAVE 1

17 0JYA-052100-10000 FIXED SHEAVE, DRIVEN PULLEY 1

18 0JYD-052001 NYLON WASHER 1

19 0GR0-0522A0 SLIDING FLANGE ASSY 1 CVtech
20 0GR0-052005 NYLON BLOCK 3 CVtech
21 0GR0-052006 SCREW 3 CVtech
22 0GR0-052001 SPRING, DRIVEN PULLEY 1 CVtech
23 0GR0-052003 TAPER KEY 1 CVtech
24 0GR0-052002 CAM PLATE 1 CVtech
25 0GR0-052004 CIRCLIP 1 CVtech
26 0GR0-050001-00001 ADJUSTING WASHER 1

27 0JYA-0512A0 THRUST DISC SERVICE KIT 1




BERHERS (1) TRANSMISSION SYSTEM (1) ‘

E06-1 TRANSMISSION SYSTEM(1)

Item No. Parts Number Parts Name(EN) Qty Specification

01 0800-060004-10000 MAIN SHAFT, GEARSHIFT 1

02 0JYV-060001-4000 NUT, DRIVEN PULLEY 1

03 0800-060003 INTERMEDIATE GEAR, REVERSE 1

04 30402-02500 NEEDLE BEARING 1 K25x29x10
05 0180-061007-0050 CIRCLIP 25 1 25

06 30801-02905 CIRCLIPS FOR SHAFT 2 29

07 0800-061009 GEAR, PARKING 1

08 0800-061007 CIRCLIP 29 4 29

09 0800-061001 DRIVEN SHAFT 1

11 30402-02402 NEEDLE BEARING 3 24

15 0800-061003 WASHER 24.5x33.5x1 1 24.5x33.5x1
17 0800-061002 WASHER 17.5x32x1 1 17.5x32x1
18 0JWA-061000-30000 GEARSHIFT DRIVEN SHAFT 1

19 0GR0-061009-00001 WASHER 25x34x1.5 2 25x34x1.5
20 0JWA-0610A0-30000 DRIVEN GEAR ASSY 1

21 0JWA-0610B0-30000 GEARSHIFT GEAR ASSY 1




BEEERS (2) IGEARSHIFT ASSY (2)

=

s

E06-2 TRANSMISSION SYSTEM(2)

Item No. Parts Number Parts Name(EN) ty Specification
01 0800-0622B0-00001 DRIVEN BEVEL GEAR 1
02 0JYA-062104 BOLT M8x28 8 M8x28
03 30001-060014810 BOLT M6x14 1 M6x14
04 7020-150400 SPEED SENSOR 1
05 0800-062208 SEAT, SPEED SENSOR 1
06 30102-050012810 SCREW M5x12 2 M5x12
07 0800-062209 PLATE, SPEED SENSOR 1
08 0800-062204 OIL SEAL 35x50x7 1 35x50x7
09 0JYA-060100 COUPLER ASSY., REAR TRANSMISSION OUTPUT 1
10 0800-062205 O-SEAL RING 25x2 2 25x2
11 0800-062203 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.1 2 T=0.1
11 0800-062203-0050 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.15 2 T=0.15
11 0800-062203-0001 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.2 2 T=0.2
11 0800-062203-0002 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.3 2 T=0.3
11 0800-062203-0003 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.4 2 T=0.4
11 0800-062203-0004 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.5 2 T=0.5
12 0800-062202-10001 DRIVEN BEVEL GEAR BEARING SEAT 1
13 0180-062205 O-SEAL RING 88x2.5 1 88x2.5
14 30499-02501 BEARING 1 6305C3@NTN
15 0800-062206 STOPPER NUT, BEARING 1
16 30400-03500 BEARING 1 35
17 0JWA-062301-10001 FRONT OUTPUT SHAFT ASSY 1
18 30400-02501 BEARING 1 25
19 0180-060008 BEARING RETAINER, FRONT OUTPUT SHAFT 1
20 0JWA-062302 OIL SEAL 35x61x9(14) 1 35x61x9
21 0JWA-062300-10001 FRONT OUTPUT SHAFT ASSY 1
22 0180-061007-0050 CIRCLIP 25 2 25
23 0800-062102 OUTPUT DRIVEN GEAR 1
24 0JWA-060002-00001 BOLT M10x1.25x30 1
25 0GQ0-060100 FRONT OUTPUT BUSHING ASSY 1
26 0JYA-062103 BEARING SEAT,DRIVE BEVEL GEAR 1
27 0180-062104-0010 LIMITATOR, BEARING 2
28 30124-080025810 SCREW M8x25 4 M8x25
29 0JYV-062101-1E00-Q0-00001 ADJUSTING WASHER, DRIVE BEVEL GEAR 1 t=1.400-1.449
29 0JYV-062101-1E00-Q0-00002 ADJUSTING WASHER, DRIVE BEVEL GEAR 1 t=1.450-1.499
29 0JYV-062101-1E00-Q0-00003 ADJUSTING WASHER, DRIVE BEVEL GEAR 1 t=1.500-1.549
29 0JYV-062101-1E00-Q0-00004 ADJUSTING WASHER, DRIVE BEVEL GEAR 1 t=1.550-1.599
29 0JYV-062101-1E00-Q0-00005 ADJUSTING WASHER, DRIVE BEVEL GEAR 1 t=1.600-1.649
30 0JYA-062102-00001 LOCK NUT, BEVEL GEAR 1 M10x1.25x30
31 0GR0-062204 WASHER 10x27.5x4 1 10x27.5x4
32 0JYA-0620A0-1E00 BEVEL GEAR 1
33 30499-02800 BEARING 1




BETHERA (3) TRANSMISSION SYSTEM (3) N

/A\
“

//
ai

E06-3 TRANSMISSION SYSTEM(3)

Item No. Parts Number Parts Name(EN) Qty Specification
01 0800-063000 SHIFT FORK ASSY 1
02 0800-063001-00001 SWING ARM, PARKING 1
03 30801-01205 CIRCLIPS FOR SHAFT 3 12
04 0800-063003 SHIFT FORK, LH 1
05 0180-063003-0050 FORK SPRING, THIN 1
06 0800-063002 SHAFT, SHIFT FORK 1
07 0800-063004 SHIFT FORK, RH 1
08 0180-063005-0050 FORK SPRING, THICK 1
09 0180-063006-0010 SPRING SEAT 1
10 0JWA-06500Z-20001 SHIFT SECTOR GEAR 1
11 0010-021017-0010 BOLT M6x25 3 M6x25
12 0010-080012-0010 BOLT M6x32 1 M6x32
13 0180-065002 OIL SEAL 1 SD15x25x5
14 0JWA-065101-20000 GEARSHIFT COVER 1
15 0GR0-065003 METAL GASKET, SECTOR GEAR 1
16 0010-013008-0010 BOLT M6x35 1 M6x35
17 0180-065206-00001 WASHER 6.2x22x2 1
18 0180-065205-0010 TORSION SPRING, DRIVEN SECTOR GEAR 1
19 0180-065204-0050 GASKET 13.5x22x1 1 13.5x22x1
20 0180-065203 DRIVEN SECTOR GEAR 1
21 0180-065202-0050 SHAFT, DRIVEN SECTOR GEAR 1
22 0180-065201-0010 WASHER, DRIVEN SECTOR GEAR 1
23 0180-065200 DRIVEN SECTOR GEAR ASSY 1
24 0180-065100-10002 DRIVE SECTOR GEAR 1
25 0800-064003 CAM, PARKING 1
26 0800-064002 PIN SHAFT 1
27 0800-064001-10000 SHIFT DRUM 1
28 0180-064004-0050 SPRING, GEAR CONTACTOR 1
29 0180-064003-0050 GEAR CONTACTOR 1
30 0180-064001-0010 LIMIT GASKET 1
31 0180-064002-00001 LOCK SCREW T25 1
32 0800-064000-10000 DRUM ASSY, GEARSHIFT 1
33 0JWA-068000 BOLT ASSY SHIFT LIMIT 1
34 0800-068001-00001 SPRING SEAT, GEARSHIFT LIMIT 1
35 0JWA-068004 WASHER 1 12.2x18x3
36 0180-068003-0050 SPRING, LIMIT 1
37 3120003 STEEL BALL 1 38"
38 0JWA-068002 BOLT,GEARSHIFT LIMIT 1
39 0JWA-068003 WASHER 1 18.2x25x1.5, CUPRUM
40 0180-311004-0020 JOINT, BREATHER HOSE 1




HUHZAIOIL PUMP ASSY

E07-1 OIL PUMP ASSY

Item No. Parts Number Parts Name(EN) ty Specification
01 30801-01005 CIRCLIPS FOR SHAFT 2 10
02 0800-011005 WASHER 10 2 10
03 0800-070006-1000 IDLE GEAR, OIL PUMP 1
04 0800-070005 GEAR, OIL PUMP 1
05 30406-00402 ROLLER NEEDLE P4x21.8 1 P4x21.8
06 0010-030002-0020 BOLT M5x16 3 M5x16
07 0JWA-070003 COVER, OIL PUMP 1
08 0800-070002 OUTER ROTOR, OIL PUMP 1
09 0800-070001 INNER ROTOR, OIL PUMP 1
10 0JWA-070004 SHAFT,OIL PUMP 1
11 30406-00400 ROLLER NEEDLE P4x15.8 1 P4x15.8




HRSAIOIL COOLING ASSY

MARK'"W"

E07-2 OIL COOLING SYSTEM.

Item No. Parts Number Parts Name(EN) ty Specification
01 0JWA-071001 BASE SEAT, OIL COOLER 1
02 30006-103020810 BOLT M10x20 2 M10x20
03 0JWA-071300 OIL COOLER 1
04 0010-023008-0010 BOLT M6x18 4 M6x18
05 30603-125020 CLAMP D25 4 D25
06 0JWA-071002-10000 WATER INLET HOSE, OIL COOLER 1
07 0IWA-071007 WATER OUTLET PIPE 1, OIL COOLER 1
08 0JWA-071008 WATER OUTLET PIPE 2, OIL COOLER 1
09 30502-017000F 0O-RING 17x2.5 2 17x2.5
10 0JYA-071401 WATER OUTLET BIPASS 1
11 0JWA-071200 OIL OUTLET PIPE, OIL COOLER 1
12 0180-011007-0010 BOLT M14x1.5x32 2 M14x1.5x32
13 0180-011006 GASKET 14 4 14
14 0IWA-071100 OIL INLET PIPE, OIL COOLER 1
15 0JYA-023001-00001 HEX FLANGE BOLT M6x6 1
16 0700-011202 O-SEAL RING 1 8.2x1.90
17 C3H0-073002 CLAMP D25.6 2
18 0JWA-071400 BRACKET, WATER PIPE 1




E08 /KGHWATER PUMP ASSY

Vi

E0O8 WATER PUMP ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification
01 0JWA-080002 GEAR, WATER PUMP 1
02 30406-00404 ROLLER NEEDLE 1
03 0800-011005 WASHER 10 1 10
04 30408-01000 BEARING 1 10
05 0110-080005 OIL SEAL 10x20x5 1 10x20x5
06 0JWA-081000 WATER SEAL ASSY 1
07 0JWA-080008 WATER PUMP SHAFT 1
08 0JWA-080005 GASKET,WATER SEAL 1
09 0JWA-080003 IMPELLER, WATER PUMP 1
10 0JWA-080007 M6x17 1 M6x17
11 0JWA-080004 SEAL RING, WATER PUMP COVER 1
12 0JWA-080006-10000 WATER PUMP COVER 1
13 0010-060012-0010 BOLT M6x30 5 M6x30
14 01A0-013005 O-SEAL RING 1 13x2
15 0010-060009 WASHER 6 1 6
16 0JWA-082000 WATER OUTLET PIPE ASSY., WATER PUMP COVER 1
17 0010-021019-0010 BOLT M6x12 1 M6x12
18 0JWA-080001 IDLE GEAR, WATER PUMP 1
19 0800-011202 SHAFT, BREATHER 1




E09 &5 Z4/STARTING SYSTEM

/P

E09 STARTING SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification

01 30401-03000 NEEDLE BEARING 1 30

02 0800-090001-00002 DRIVEN GEAR 1

03 0800-090002 MIDDLE GEAR 1

04 0800-011202 SHAFT, BREATHER 2

05 0800-090003 DUAL GEAR 1

06 0800-091000 STARTING MOTOR 1

07 0010-080013-0010 BOLT M6x22 2 M6x22




E29 &3l RFUENGINE GASKET SET

/i@

E29 ENGINE GASKET SET

Item No. Parts Number

Parts Name(EN)

Specification

01 0JYA-0000A0-00002

ENGINE WASHER KIT




Rl B AFUENGINE OIL SEALSO-RING SET

E30 ENGINE OIL SEAL &0-RING

Item No. Parts Number Parts Name(EN) Qty Specification

01 0JWA-0000A1 ENGINE OIL SEAL AND O-RING 1




